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Blue Yang

The above equipment was tested by SGS Taiwan Ltd. Central RF Lab The test data, data

evaluation, test procedures, and equipment configurations shown in this report were made in

accordance with the procedures given in ANSI C63.10:2013 and the energy emitted by the
sample EUT comply with FCC rule part §15.247.

The results of this report relate only to the sample identified in this report.
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Revision History
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report title on page 1
2. Add standard

statements of section
8.3 on page 22 June 1, 2022
3. Add standard
statements of section
10.1 on page 38

ER/2022/30037 01 Violetta Tang

Note:
1 - The remark "*" indicates modification of the report upon requests from certification

body.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT FGRE o AR B AHRIRELA RS T PFARESRERTI0R o AFLAGALPEHFT 0 AT IRHU -

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemni-
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#4* 3 T % % #74° & £ B % 7 1 5 134 %

cARREPERFG AP | 1(886-2) 2299-3279 f (886-2) 2298-0488 www.sgs.com.tw
Member of SGS Group




0 N OO a A~ O N =

11
12
13

Report No.: ER/2022/30037
Page: 3 of 154

Table of Contents
GENERAL INFORMATION ... ..ccuiiiiiiriimiresseressrassassesssessssssassesssnssassesssnssassenssasssssenssansans 4
SYSTEM TEST CONFIGURATION.....ccititiierenireresrensresresssessessssssassassssssasseassassenssnssassens 7
SUMMARY OF TEST RESULTS ...ociiiiiiireireresirenresssessessrsssessssssassesssassassesssassasssnssansanss 11
DESCRIPTION OF TEST MODES ........ccctiimiieirireiresresresssessesssassessenssessesssnssassesssnssassens 12
MEASUREMENT UNCERTAINTY .ouiuiiiiitiriiresirermsreassesresssessesssassessesssassasssnssassesssnssassens 15
MEASUREMENT EQUIPMENT USED .....cciciiiiiiiiiiireiresesressressesssessesssnssassenssassesssnnses 16
CONDUCTED EMISSION TEST ....icuiteiriireireresiresresssessesssassessssssassessssssassesssassasssnssansenss 18
MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT ......ccoviimiriirenirerensanees 22
EMISSION BANDWIDTH MEASUREMENT .....cociieiiiiriiireireresirmssessessessssssesssnssassenssnnses 29
CONDUCTED BAND EDGES AND SPURIOUS EMISSION MEASUREMENT ............. 38
RADIATED BANDEDGE AND SPURIOUS EMISSION MEASUREMENT .........coeevieenees 58
POWER SPECTRAL DENSITY .ouiiiiiiitiriiresiresessesssessessressssssassesssassassssssassssssnssassenssnns 144
ANTENNA REQUIREMENT ....ccitiiiriireriressressesssnssassesssessssssessesssassasssnssassesssnssassenssnns 154

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT FRE 0 PSR EHRREL RS RS RETRFI0R c AFLALAI LG T 0 AT AT -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemni-
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification

of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#4* 3 T % % #74° & £ B % 7 1 5 134 %
SHBRHABLDT LT | £(886-2) 2299-3279 f (886-2) 2298-0488 WWW.Sgs.com.tw
Member of SGS Group



| Report No.: ER/2022/30037
| Page: 4 of 154

1 GENERAL INFORMATION

1.1 Product Description

Product Name: Wireless product

GOOGLE

Brand Name:

Model No.: G6zZUC
EUT Series No.: GG1937366 / GG1935428
Power Supply: 10V from AC Adapter

Test Software
(Name/Version)

Qualcomm Radio Control Tool /V4.0.00195

1.2 RF Specification
WLAN 2.4GHz

Frequency Rated Power Modulation

Wi-Fi

Range

Channels

indBm (Avg)

Technology

802.11b

2412~2462

11

28.14

DSSS

802.11g

2412~2462

11

28.18

OFDM

802.11n20

2412~2462

11

28.71

OFDM

802.11n40 2422~2452 7 28.97 OFDM
802.11ax20 | 2412~2462 11 28.64 OFDMA
802.11ax40 | 2422~2452 7 28.72 OFDMA
CCK, DQPSK, DBPSK for DSSS
Modulation type: 64QAM, 16QAM, QPSK, BPSK for OFDM

1024 QAM, 256 QAM , 64QAM, 16QAM,
QPSK, BPSK for OFDMA

802.11 b: 1/2/5.5/11 Mbps

802.11 g: 6/9/12/18/24/36/48/54 Mbps
802.11 n_20MHz6.5 - 72.2Mbps

802.11 n_40MHz:13.5 - 150Mbps
802.11 ax_20MHz7.3 - 143.4Mbps
802.11 ax_40MHz:14.6 - 286.8Mbps

Data Rate:
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1.3  Antenna Designation

Antenna Part No Freq. Peak Antenna

Type (MHz) Gain (dBi) Worst combination

ANT5S 2.40 Vv
PIFA 2412~2462
ANT6 2.30 Vv

Note:
1. Pre-scanned was done on the above antenna combination, measurements were

demonstrated by using the antenna with the highest gain as the worst case scenarios.
2. Antenna information is provided by the applicant.
3. The EUT antenna combination is cross polarization.
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14 Test Methodology of Applied Standards

FCC Part 15, Subpart C §15.247
FCC KDB 558074 D01 15.247 Meas Guidance v05r02

FCC KDB 662911 D01 Multiple Transmitter Output v02r01
ANSI C63.10:2013

1.5 Test Facility

FCC Designa- IC CAB

Laboratory Test Site Address Test Site Name tion number identifier

SAC 1
SAC 3
Conduction 1
No.134, Wu Kung Road, New Taipei Conducted 1
Industrial Park, Wuku District, New Conducted 2 TW0027

Taipei City, Taiwan. Conducted 3
Conducted 4
Conducted 5

_ Conducted 6
SGS Taiwan Ltd. Conduction C

Central RF Lab. TW3702

SACC
(TAF code 3702) SACD

SAC G
Conducted A
Conducted B TW0028
Conducted C
Conducted D
Conducted E
Conducted F
Conducted G

No.2, Keji 1st Rd., Guishan District,
Taoyuan City, Taiwan 333

Note: Test site name is remarked on the equipment list in each section of this report as an indica-
tion where measurements occurred in specific test site and address.

1.6  Special Accessories
There are no special accessories used while test was conducted.
1.7 Equipment Modifications

There was no modification incorporated into the EUT.
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2 SYSTEM TEST CONFIGURATION

21 EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner which intends to maximize its emis-
sion characteristics in a continuous normal application.

2.2 EUT Exercise

An engineering test mode (software/firmware) that applicant provided was utilized to manip-
ulate the EUT into transmit, selection of the test channel, and modulation scheme.

2.3 Test Procedure

2.3.1 Conducted Emissions

The EUT is a placed on a table which is 0.8 m above ground plane. Conducted emis-
sions from the EUT measured in the frequency range between 0.15 MHz and 30MHz.
The CISPR Quasi-Peak and Average detector mode is employed. The two LISNs pro-
vide 50uH/50 ohm of coupling impedance for the measuring instrument. Both lines of
the power mains connected to the EUT were checked for maximum conducted inter-
ference.

23.2 Conducted Test (RF)

The active antenna port of the unlicensed wireless device is connected to the spec-
trum analyzer with attenuator to protect the instrumentation. If a second antenna port
is available, it is tested at one operating frequency, with other port(s) appropriately ter-
minated, to verify it has similar output characteristics as the fully tested port.

2.3.3 Radiated Emissions

The EUT is a placed on a turn table. For emissions testing at or below 1 GHz, the ta-
ble height shall be 0.8 m above the reference ground plane. For emission measure-
ments above 1 GHz, the table height shall be 1.5 m. The turn table shall rotate 360
degrees to determine the position of maximum emission level. EUT is set 3m away
from the receiving antenna which varied from 1m to 4m to find out the highest emis-
sion. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the max. emission,
the relative positions of this transmitter (EUT) was rotated through three orthogonal
axes and measurement procedures for electric field radiated emissions above 1 GHz
the EUT measurement is to be made “while keeping the antenna in the ‘cone of radia-
tion’ from that area and pointed at the area both in azimuth and elevation, with polari-
zation oriented for maximum response.” is still within the 3dB illumination BW of the
measurement antenna.
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24 Measurement Results Explanation Example

241 Radiated Emission Test Sites For Measurements From 9 kHz To 30 MHz

Radiated emission below 30MHz is measured in a 9m*6m*6m semi-anechoic
chamber, the measurements correspond to those obtained at an open-field
test site.

There is a comparison data of both open-field test site and semi-Anechoic

chamber, and the result came out very similar.
2.4.2 For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable
loss and attenuation factor between EUT conducted port and spectrum ana-
lyzer. With the offset compensation, the spectrum analyzer reading level is ex-
actly EUT RF output level.
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Conduction Setup

Conducted Setup

Adapter

EUT

Radiated Setup
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2.6 Control Unit(s)

AC Power-Line Conducted Emission Test Site: Conduction 1
MODEL
EQUIPMENT TYPE MFR NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
Notebook Lenovo T440P PC-01FYE9 N/A N/A
Adapter shenzhen Honor | o1 114v00217N000FO118]  N/A N/A
Electronic Co., Ltd.
Test Software Audix e3 Ver. 9.210322 N.C.R N.C.R
Conducted Emission Test Site: Conducted 2
EQUIPMENT TYPE MFR 1ol SERIAL NUMBER LAST CAL CAL DUE
NUMBER ) ’
Radio T
Test Software SGS adio Test Ver. 21 N.C.R N.C.R
Software
Adapter shenzhen Honor | o oL 11 1v0021N000AS91B N/A N/A
P Electronic Co., Ltd.
Notebook Lenovo L480 PF-1S9NT5 N/A N/A
Radiated Emission Test Site: SAC 1
EQUIPMENT TYPE MFR Llolvid SERIAL NUMBER LAST CAL CAL DUE
NUMBER ) ’
Test Software Audix e3 Ver. 9.210322 N.C.R N.C.R
Shenzhen Honor
Adapter Electronic Co. Ltd. GKC2H 1HV00217NOOOFO011B N/A N/A
Notebook Lenovo T440P PC-01FYE9 N/A N/A
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3 SUMMARY OF TEST RESULTS

FCC Rules Description Of Test Result
AC Power Line Conducted .
§15.207(a) Emission Compliant
§15.247(b) | Maximum Conducted Output ,
Compliant
(3) Power
§15.247(a)(2) Emission Bandwidth Compliant
§15.205 Radiated & Conducted Band
§15.209 Edge Compliant
§15.247(d) and Spurious Emission
§15.247(e) Power Spectral Density Compliant
§15.203 Antenna Requirement Compliant
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4 DESCRIPTION OF TEST MODES

4.1 Operation Frequencies

Modulation of 20MHz nominal bandwidth Modulation of 40MHz nominal bandwidth

FREQUENCY
W) CHANNEL FR'?I\(}LJZE)NCY
2412 3 2422
2417 2427
2422 2432
2427 2437
2432 2442
2437 2447
2442 2452
2447
2452
2457
2462

CHANNEL

O|o|NO|O >

OO | NO|A|R|W|IN|=-

IR KN
= O
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4.2 The Worst Test Modes and Channel Details

1. The EUT has been tested under operating condition.
2. Test program used to control the EUT for staying in continuous transmitting and receiving
mode is programmed.

3. Investigation has been done on all the possible configurations for searching the worst case.
The given UE is pre-scanned among below modes.

Modulation Multi Transmission Spatial

802.11b
802.11 g
802.11n
802.11 ax

2TX
2TX
2TX v BF v MIMO
2TX v BF v MIMO

|| = =<

< | < | < | <

4. Since the EUT antenna combination is cross polarization, the power and PSD of CDD
mode is covering the BF mode.

5. Therefore, below summary is the modes of test configuration that yield the highest reading
and generate the highest emission chosen to carry out the relevantly mandatory test
items.
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Conducted
AVAILABLE TESTED DATA RATE | ANTENNA
MODE CHANNEL CHANNEL MODULATION (Mbps) PORT
802.11b 1to 11 1,6,11 DSSS 1 2TX
802.11g 1to 11 1,6,11 OFDM 6 2TX
802.11n (HT20) 1to 11 1,6,11 OFDM MCSO0 2TX
802.11n (HT40) 3t09 3,6,8,9 OFDM MCSO0 2TX
802.11ax (HE20) 1to 11 1,6,11 OFDMA MCSO0 2TX
802.11ax (HE40) 3to9 3,6,8,9 OFDMA MCSO0 2TX
RADIATED EMISSION TEST (BELOW 1 GHz)
AVAILABLE TESTED DATA RATE | ANTENNA
MODE CHANNEL CHANNEL MODULATION (Mbps) PORT
802.11¢g 1to 11 6 OFDM 6 2TX
RADIATED EMISSION TEST (ABOVE 1 GHz)
AVAILABLE TESTED DATA RATE | ANTENNA
MODE CHANNEL CHANNEL MODULATION (Mbps) PORT
802.11b 1to 11 1,6,11 DSSS 1 2TX
802.11g 1to 11 1,6,11 OFDM 6 2TX
802.11n (HT20) 1to 11 1,6,11 OFDM MCSO0 2TX
802.11n (HT40) 3to9 3,6,8,9 OFDM MCSO0 2TX
802.11ax (HE20) 1to 11 1,6,11 OFDMA MCSO0 2TX
802.11ax (HE40) 3t09 3,6,8,9 OFDMA MCSO0 2TX
Note:

The field strength of radiated emission was measured as the EUT positioned in different orthog-
onal planes (E1/E2/H) based on actual usage of the EUT to pre-scan the emissions for deter-
mining the worst case scenario.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FET G RM o SRR CR LIRS F o PR RS TRGI0R c AFLALRI PG T 0 AT
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemni-
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#4* 3 T % % #74° & £ B % 7 1 5 134 %

cARREPERFG AP | 1(886-2) 2299-3279 f (886-2) 2298-0488 www.sgs.com.tw
Member of SGS Group




Report No.: ER/2022/30037
Page: 15 of 154

5 MEASUREMENT UNCERTAINTY

Test ltems Uncertainty
AC Power Line Conducted Emission +/- 234 dB
Output Power measurement +/- 1 dB
Emission Bandwidth +/- 1.53 Hz
Undesignable radiated emission measurement | +/- 1.68 dB
Peak Power Density +/- 1.62 dB
Temperature +/- 0.4 °C
Humidity +/- 3.5 %
DC / AC Power Source +/- 1 %

Radiated Spurious Emission Measurement Uncertainty

+/- 257 dB 9kHz~30MHz
+/- 485 dB 30MHz - 1000MHz
+/- 445 dB 1GHz - 18GHz
+/- 424 dB 18GHz - 40GHz
+/- 257 dB 9kHz~30MHz
+/- 437 dB 30MHz - 1000MHz
+/- 445 dB 1GHz - 18GHz
+/- 424 dB 18GHz - 40GHz

Polarization: Vertical

Polarization: Horizontal

Note:

1. This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

2. The conformity assessment statement in this report is based solely on the test re-
sults, measurement uncertainty is excluded.
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6 MEASUREMENT EQUIPMENT USED

6.1

Emission from AC power line

Report No.: ER/2022/30037

Page: 16 of 154

AC Power-Line Conducted Emission Test Site: Conduction 1

MODEL SERIAL
EQUIPMENT TYPE MFR LAST CAL. CAL DUE.
NUMBER NUMBER
LISN SCHWARZBECK NSLK 8127 1040 08/10/2021 08/09/2022
Coaxial
Coaxial Cables N/A Cable 161207 12/07/2021 12/06/2022
EMI Test Receiver R&S ESCI 7 100759 08/26/2021 08/25/2022
6.2 Conducted Measurement
Conducted Emission Test Site: Conducted 2
MODEL SERIAL
EQUIPMENT TYPE MFR LAST CAL. CAL DUE.
NUMBER NUMBER

EXA Spectrum Analyzer KEYSIGHT N9010B MY60242081 | 09/30/2021 09/29/2022

PXA Spectrum Analyzer KEYSIGHT MNA030A MY53120760 | 04/28/2022 04/27/2023

Power Meter Anritsu ML2496A 2138003 11/12/2021 11/11/2022

Power Sensor Anritsu MAZ2411B 1911393 09/21/2021 09/20/2022

Power Sensor Anritsu MAZ2411B 1911394 09/21/2021 09/20/2022

e e BW-
Attenuator Mini-Circuit 4 12/14/2021 12/13/2022
S10W2+
DC Block Mini-Circuits | BLK-18-5+ 1 12/14/2021 12/13/2022

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

HET G RM o SRR R CHRR RS F

fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification

PR RSETERTO0 c AFLAGAP T R FT
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemni-

ST A e

of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SAMRRMHERGT P

N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#4* 3 T % % #74° & £ B % 7 1 5 134 %

t (886-2) 2299-3279 f (886-2) 2298-0488

www.sgs.com.tw

Member of SGS Group




| Report No.: ER/2022/30037
| Page: 17 of 154

6.3 Radiated Measurement

Radiated Emission Test Site: SAC 1

MODEL SERIAL
EQUIPMENT TYPE MFR LAST CAL. CAL DUE.
NUMBER NUMBER
Horn Antenna SCHWARZBECK | BBHA9120D D803 12/20/2021 12/19/2022
. 35242 & AT-
Bi-log Antenna TESEO CBL6112D NOS55 01/03/2022 01/02/2023
Horn Antenna SCHWARZBECK | BBHA9170 184 12/16/2021 12/15/2022
Loop Antenna ETS.LINDGREN 6502 148045 09/29/2021 09/28/2022
SACI
Site Cal SGS N/A 01/01/2022 12/31/2022
chamber
EXA Spectrum Analyzer Agilent N9010A MY50420195 05/12/2021 05/11/2022
EMI Test Receiver R&S ESCI 7 100759 08/26/2021 08/25/2022
. EMC
Pre-Amplifier EMC184045B 980135 10/27/2021 10/26/2022
Instruments
Pre-Amplifier HP 8449B 3008A01973 12/16/2021 12/15/2022
Pre-Amplifier HP 8447D 2944A09469 12/16/2021 12/15/2022
Attenuator Mini-Circuit | BW-S10W2+ 4 12/14/2021 12/13/2022
Bandreject Filter 2400-
EWT EWT-14-0166 M1 12/14/2021 12/13/2022
2483.5
. . WHKX10-
3.2GHz High Pass Filter WI 3 12/14/2021 12/13/2022
2624-80SS
succoflex
Coaxial Cable Huber Suhner 102 MY2622/2 12/16/2021 12/15/2022
succofle
Coaxial Cable Huber Suhner u104A X 800086/4a 12/16/2021 12/15/2022
EMC 104-SM-
Coaxial Cable Huber Suhner 160123 12/16/2021 12/15/2022
SM-2000
SUCOFLEX
Coaxial Cable Huber Suhner 102 MY2630/2 12/16/2021 12/15/2022
SUCOFLEX
Coaxial Cable Huber Suhner 102 MY22962/2 12/16/2021 12/15/2022
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71 Standard Applicable

7 CONDUCTED EMISSION TEST

Report No.: ER/2022/30037
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Frequency range within 150kHz to 30MHz shall not exceed the Limit table as below.

Frequency range

Limits
(dBuV)

MHz

Quasi-peak

Average

0.15 to 0.50

66 to 56

56 to 46

0.50to 5

56

46

510 30

60

50

Note
1.The lower limit shall apply at the transition frequencies
2.The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz.

7.2 EUT Setup

1. The conducted emission tests were performed in the test site, using the setup in accordance
with the ANSI C63.10:2013.

2. The AC/DC Power adaptor of EUT was plug-in LISN. The EUT was placed flushed with the
rear of the table.

3. The LISN was connected with 120Vac/60Hz power source.

7.3 Test Setup

' /j | BUE
B: Wall Plug

LIsN Elom
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7.4 Measurement Procedure

1. The EUT was placed on a table which is 0.8m above ground plane.
2. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.
3. Repeat above procedures until all phases of power being supplied by given UE are completed

7.5 Measurement Result

Note: Refer to next page for measurement data and plots.
Note2: The * reveals the worst-case results that closet to the limit.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
AT FGRE o AR B AHRIRELA RS T PFARESRERTI0R o AFLAGALPEHFT 0 AT IRHU -

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemni-
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#4* 3 T % % #74° & £ B % 7 1 5 134 %
cARREPERFF P t (886-2) 2299-3279 f (886-2) 2298-0488 www.sgs.com.tw

Member of SGS Group




Report No.: ER/2022/30037
Page: 20 of 154

AC POWER LINE CONDUCTED EMISSION TEST DATA

Report Number -ER/2022/30037 Test Site :Conduction 1
Test Mode ‘WIFI 2.4G Test Date  :2022-03-15
Power :120V/60Hz Temp./Humi. :22.5/57
Probe L Engineer :GN Lin
Note:

Lewvel {dBuVW')

a0
o
50 |
50 2 4_ . |
40 '1
30 1
20
10
Gt.'l.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Freq. Detector Spectrum Factor Actual Limit Margin
Mode Reading Level FS
MHz PK/QP/AV dBuVvV dB dBuV dBuV dB
0.162 Average 35.57 0.02 35.59 55.38 -19.79
0.162 QP 47.13 0.02 47.15 65.38 -18.23
0.191 Peak 49.33 0.02 49.35 63.98 -14.63
0.211 Peak 49.39 0.02 49.41 63.18 -13.77
0.227 Peak 4517 0.02 45.19 62.57 -17.38
0.373 Peak 44.61 0.06 44.67 58.43 -13.76
0.385 Average 31.65 0.07 31.72 48.17 -16.45
0.385 QP 42.04 0.07 42.11 58.17 -16.06
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Report Number -ER/2022/30037 Test Site :Conduction 1
Test Mode ‘WIFI 2.4G Test Date  :2022-03-15
Power :120V/60Hz Temp./Humi. :22.5/57
Probe :N Engineer :GN Lin
Note:

Lewvel (dBu\)

a0
T
&0 |
50 - S‘E - |
= ».IH‘-'E
40 t z
30
20
10
G0.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Freq. Detector Spectrum Factor Actual Limit Margin
Mode Reading Level FS
MHz PK/QP/AV dBuVvV dB dBuV dBuVvV dB
0.158 Average 33.47 0.05 33.52 55.56 -22.04
0.158 QP 45.33 0.05 45.38 65.56 -20.18
0.191 Peak 50.30 0.17 50.47 63.98 -13.51
0.202 Peak 46.44 0.20 46.63 63.54 -16.90
0.227 Peak 45.90 0.17 46.07 62.57 -16.50
0.239 Peak 43.13 0.15 43.28 62.13 -18.85
0.381 Peak 39.65 0.08 39.73 58.25 -18.52
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8 MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT
8.1 Standard Applicable

8.2 Duty Cycle

Pre-analysis Check: While conducting average power measurement, duty cycle of each mode

shall be checked to ensure its duty cycle in order to compensate for the loss due to insufficient

ratio of duty cycle.

All duty cycle is pre-scanned, and result as obtained below shows only the most representative
ones where duty cycle is conducted as the given transmission with given virtual operation that

expresses the percentage.

8.3  Output Power

For systems using digital modulation in the 2400-2483.5 MHz bands, the limit for maximum con-
ducted output power is 1\Watt.

As an alternative to a peak power measurement, compliance with the one Watt limit can be
based on a measurement of the maximum conducted output power. Maximum Conducted Out-
put Power is defined as the total transmit power delivered to all antennas and antenna elements
averaged across all symbols in the signaling alphabet when the transmitter is operating at its
maximum power control level. Power must be summed across all antennas and antenna ele-
ments. The average must not include any time intervals during which the transmitter is off or is
transmitting at a reduced power level. If multiple modes of operation are possible (e.g., alterna-
tive modulation methods), the maximum conducted output power is the highest total transmit
power occurring in any mode.

If the transmitting antenna of directional gain greater than 6dBi are used the maximum con-
ducted output power form the intentional radiator shall be reduced below the above stated value
by the amount in dB that the directional gain of the Antenna exceeds 6dBi.

In case of point-to-point operation, the limit has to be reduced by 1dB for every 3dB that the direc-
tional gain of Antenna exceeds 6dBi.
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Note:
As per section F. 2). e). (ii) of FCC KDB 662911 D01
If antenna gains are not equal and each transmit antenna is driven by only one spatial stream,
directional gain may be calculated by either of the following formulas.

r . 2
Ngs | Nanr
2.8 Jik
=1 | k=l

DirectionalGain =10-log N

ANT

where
Each antenna is driven by no more than one spatial stream;
NSS = the number of independent spatial streams of data;
NANT = the total number of antennas
gik = 106K 20 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gk is the gain in dBi of the kth antenna.

The antenna gain is not greater than 6 dBi. Therefore, reduction of power is not required.
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8.4 Test Setup
8.4.1 Duty Cycle

EUT Attenuator spectrum

8.4.2 Output Power:

EUT Attenuator Power Sensor Power Meter

8.5 Measurement Procedure

8.5.1 Duty Cycle:
1. Setspan = Zero
2. RBW =8MHz
3. VBW = 8MHz,
4. Detector = Peak
8.5.2 Output Power

1. Place the EUT on the table and set it in transmitting mode.

2. The testing follows the Measurement Procedure of FCC KDB 558074 D01 DTS Meas. Guid-
ance.

3. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the power meter.
Power Meter:
It is used as the auxiliary test equipment to conduct the output power measurement.

4. Record the max. Reading as observed from Spectrum or Power Meter.

5. MIMO mode: offset is set with “measure and add 10 Log (N)” to measurement for MIMO
mode. Offset = cable loss + 10 log (N), where N is number of transmitting antenna.

* Note: The duty cycle factor and belowis compensated to obtain the maximum value of
measurement in average.
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8.6 Measurement Result

8.6.1 Duty Cycle:

Duty Cycle (%) Duty Factor (dB) 1T VBW setting
=Ton / (Ton+Toff) | =10*log ( 1/Duty Cycle) | (kHz) (kHz)

802.11b 96.59 0.15 0.08 1.00
802.11¢g 99.15 0.04 0.51 0.01
802.11n_20 91.52 0.38 0.18 1.00
802.11n_40 90.56 0.43 0.18 1.00
802.11ax_20 91.96 0.36 0.18 1.00
802.11ax_40 89.64 0.47 0.18 1.00
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8.6.2 Duty Cycle test plots
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8.6.3 Output Power
802.11b_2TX
Avg. Output Total Avg. Output .
Freq. Data Power Power Limit
CH Power RESULT
(MHz) Rate set (dBm) (dBm) (dBm)
CHO | CH1
1 2412 245 | 2492 | 25.03 28.14 30.00 PASS
6 2437 245 | 2494 | 2501 28.14 30.00 PASS
11 | 2462 245 | 24.85 | 25.07 28.12 30.00 PASS
802.11g_2TX
Avg. Output Total Avg. Output o
Freq. Data Power Power Limit
CH Power RESULT
(MHz) Rate set (dBm) (dBm) (dBm)
CHO | CH1
1 2412 25 | 2474 | 25.35 28.11 30.00 PASS
2437 25 | 25.08 | 24.88 28.03 30.00 PASS
11 | 2462 25 | 2464 | 2557 28.18 30.00 PASS
802.11n_HT20M 2TX
Avg. Output Total Avg. Output o
Freq. Data Power Power Limit
CH Power RESULT
(MHz) Rate set (dBm) 4Bm (dBm)
CHO | CH1 (dBm)
1 2412 MCS0 25 | 2549 | 24.85 28.57 30.00 PASS
6 2437 MCS0 25 | 25.05 | 25.58 28.71 30.00 PASS
11 | 2462 MCS0 25 | 2537 | 24.89 28.53 30.00 PASS
802.11n_HT40M 2TX
Avg. Output Total Avg. Output .
Freq. Data Power Power Limit
CH Power RESULT
(MHz) Rate set (dBm) 4Bm (dBm)
CHO | CH1 (dBm)
3 2422 MCS0 25 | 25.27 | 25.66 2891 30.00 PASS
6 2437 MCS0 25 | 25.64 | 2542 28.97 30.00 PASS
8 2447 MCS0 25 | 2544 | 25.34 28.83 30.00 PASS
9 2452 MCS0 24 | 2451 | 24.44 27.92 30.00 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FAT F M SRR CR LIRS F o PR RS TRGI0R c AFLALRI PG T 0 AT
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemni-
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
NO.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#4* 3 T % % #74° & £ Bl % 7 1 5 134 5

f (886-2) 2298-0488 www.sgs.com.tw

Member of SGS Group

cARREPERFG AP | 1(886-2) 2299-3279



| Report No.: ER/2022/30037
| Page: 28 of 154

802.11ax_ HE20M 2TX
Avg. Output Total Avg. Output o
Freq. | Data RU | Power Power Limit
CH , Power RESULT
(MHz) | Rate |Config| set (dBm) dBm (dBm)
CHO | CH1 (dBm)
2412 | MCSO | full 25 | 25.02 | 2551 28.64 30.00 PASS
6 2437 | MCSO | full 25 | 2547 | 24.89 28.56 30.00 PASS
11 | 2462 |MCSO | full 25 | 25.26 | 24.88 28.44 30.00 PASS
802.11ax_HE40M 2TX
Avg.
vg. Output Total Avg. Output .
Freq. | Data RU | Power Power Limit
CH i Power RESULT
(MHz) | Rate |Config| set (dBm) dBm (dBm)
CHO | CH1 (dBm)
3 2422 [ MCSO | full 25 | 25.23 | 24.95 28.57 30.00 PASS
6 2437 | MCSO | full 25 | 25.35 | 25.12 28.72 30.00 PASS
8 2447 | MCSO | full 25 | 25.18 | 24.96 28.55 30.00 PASS
9 2452 | MCSO | full 245 | 2484 | 2454 28.17 30.00 PASS
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9 EMISSION BANDWIDTH MEASUREMENT

9.1 Standard Applicable
The minimum 6 dB bandwidth shall be at least 500 kHz.
9.2 Test Setup

EUT Attenuator Spectium

9.3 Measurement Procedure

1. Place the EUT on the table and set it in transmitting mode.

2. The testing follows the Measurement Procedure of FCC KDB 558074 D01 DTS Meas. Guid-
ance .

3. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

4. Set the spectrum analyzer as
RBW= 100kHz ,
VBW = 3 X RBW,
Span= 2 to 5 times of the OBW,
Sweep=auto,
Detector = Peak, and Max hold for -6dB Bandwidth test.

5. Repeat above procedures until all test default channel is completed
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9.4 6dB Bandwidth

802.11b Ch0
PR
2412 8530.00 >500 | PASS
2437 7583.00 >500 | PASS
2462 7121.00 >500 | PASS
802.11b Chl
PR
2412 7613.00 >500 | PASS
2437 8093.00 >500 | PASS
2462 7589.00 >500 | PASS
802.11g ChO
PR
2412 13830.00 >500 | PASS
2437 15080.00 | >500 | PASS
2462 15080.00 | >500 | PASS
802.11g Chl
PR
2412 13830.00 >500 | PASS
2437 15080.00 >500 | PASS
2462 13850.00 >500 | PASS
802.11nHT_20M ChO0
PR
2412 13850.00 >500 | PASS
2437 15090.00 | >500 | PASS
2462 15050.00 | =500 | PASS
802.11nHT_20M Ch1l
] e | ] e
2412 12610.00 >500 | PASS
2437 15110.00 >500 | PASS
2462 15020.00 >500 | PASS
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e RO I
2422 28820.00 | =500 | PASS
2437 33790.00 [ >500 | PASS
2452 31370.00 [ =500 | PASS
802.11nHT_40M Chl
Freq. 6dB BW Limit Result
(MHz) (kHz) (kHz)
2422 29440.00 | >500 | PASS
2437 32620.00 | >500 | PASS
2452 31350.00 [ =500 | PASS
802.11ax_HE_20M Cho
Freq. RU 6dB BW Limit Result
(MHz) Config (kHz) (kHz)
2412 full 15110.00 | >500 | PASS
2437 full 15070.00 | >500 | PASS
2462 full 15070.00 | >500 | PASS
802.11ax_HE_20M Ch1
Freq. RU 6dB BW Limit Result
(MH2) Config (kHz) (kHz)

2412

full

13830.00

> 500

PASS

2437

full

15050.00

> 500

PASS

2462

full

12620.00

> 500

PASS

802.11ax_HE_40M ChO

SAMRRMHERGT P

Freq. RU 6dB BW Limit Result
(MHz) Config (kHz) (kHz)

2422 full 32580.00 | >500 | PASS
2437 full 32570.00 >500 | PASS
2452 full 30070.00 >500 | PASS

802.11ax_HE_40M Ch1l

Freq. RU 6dB BW Limit Result
(MHz) Config (kHz2) (kHz)

2422 full 31260.00 >500 | PASS
2437 full 33810.00 >500 | PASS
2452 full 31320.00 | =500 | PASS

t (886-2) 2299-3279
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10 CONDUCTED BAND EDGES AND SPURIOUS EMISSION MEASUREMENT

10.1 Standard Applicable

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the in-
tentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits.

If the transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation required
under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified
in § 15.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as
defined in§ 15.205(a), must also comply with the radiated emission limits specified in §
15.209(a) (see § 15.205(c)).

In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must
also comply with the radiated emission limits specified in §15.209(a).

10.2 Test Setup

EUT Attenuator Spectrm

10.3 Measurement Procedure

10.3.1 Reference Level of Emission Limit:

1. Set analyzer center frequency to DTS channel center frequency.

2. The testing follows the Measurement Procedure of FCC KDB 558074 D01 DTS Meas.
Guidance.

3. Set the span to 1.5 times the DTS channel bandwidth.

4. Setthe RBW = 100kHz & VBW = 300 kHz.

5. Detector = peak.

6. Sweep time = auto couple.

7. Trace mode = max hold.

8. Allow trace to fully stabilize.

9. Use the peak marker function to determine the maximum amplitude level.

1

0.MIMO mode: offset is set following “measure and add 10 Log (N)” on spectrum to measure
for MIMO mode. Offset = cable loss + 10 log (N), where N is number of transmitting antenna.
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10.3.2 Conducted Band Edge:

1. To connect Antenna Port of EUT to Spectrum.

2. The testing follows the Measurement Procedure of FCC KDB 558074 D01 DTS Meas. Guid-
ance .

3. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

4. Set start to edge frequency, and stop frequency of spectrum analyzer so as to encompass the
spectrum to be examined.

Set the spectrum analyzer as RBW=100 kHz, VBW=300 kHz, Detector = Peak, Sweep = auto
Mark the highest reading of the emission as the reference level measurement.

Set DL as the limit = reading on marker of reference level measurement — 30dBm

Mark the highest readings of the emissions outside of 2400MHz~2483.5MHz.

Repeat above procedures until all default test channel (low, middle, and high) was complete.

= © 0o N oo

0.MIMO mode: offset is set following “measure and add 10 Log (N)” on spectrum to measure
for MIMO mode. Offset = cable loss + 10 log (N), where N is number of transmitting antenna.

Conducted Spurious Emission:
1. To connect Antenna Port of EUT to Spectrum

2. The testing follows the Measurement Procedure of FCC KDB 558074 D01 DTS Meas. Guid-
ance .

3. Set RBW =100 kHz & VBW= 300 kHz, Detector =Peak, Sweep = Auto.
4. Allow trace to fully stabilize.

5. Use the peak marker function to determine the maximum power level in any 100 kHz band
segment within the fundamental EBW.

6. Repeat above procedures until all default test channel measured were complete.

MIMO mode: offset is set following “measure and add 10 Log (N)” on spectrum to measure
for MIMO mode. Offset = cable loss + 10 log (N), where N is number of transmitting antenna.

Note:

For test of MIMO mode, the highest emission of worst case employing Measure and add
10 log (N) technical is reported on this report after the comparison between Main Antenna
at single transmitting mode and Aux that yields the higher value. The MIMO transmitting
mode produces higher value of outcome.
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10.4 Measurement Result

802.11b Ch0 802.11b Chl
Reference Level of Limit Reference Level of Limit

Freq. PSD Reference Level of Limit Freq. PSD Reference Level of Limit

(MH2) (dBm) (dBm) (MHz) (dBm) (dBm)

2412 16.76 -13.24 2412 17.21 -12.79

2437 16.41 -13.59 2437 16.16 -13.84

2462 16.07 -13.93 2462 16.11 -13.89
802.11g Cho 802.11g Chl

Reference Level of Limit 802.11g mode Reference Level of Limit 802.11g mode

Freq. PSD Reference Lewel of Limit Freq. PSD Reference Level of Limit

(MHz) (dBm) (dBm) (MH2) (dBm) (dBm)

2412 17.21 -12.79 2412 17.95 -12.05

2437 17.72 -12.28 2437 16.71 -13.29

2462 17.32 -12.68 2462 16.85 -13.15

802.11nHT_20M ChO

802.11nHT_20M Ch1

Reference Level of Limit 802.11n20 MODE

Reference Level of Limit 802.11ac20 MODE

Freq. PSD Reference Level of Limit Freq. PSD Reference Level of Limit
(MH2) (dBm) (dBm) (MHz) (dBm) (dBm)
2412 16.44 -13.56 2412 17.00 -13.00
2437 17.12 -12.88 2437 16.86 -13.14
2462 17.26 -12.74 2462 15.98 -14.02

802.11nHT_40M Ch0

802.11nHT_40M Chl

Reference Level of Limit 802.11n40 MODE

Reference Level of Limit 802.11ac40 MODE

Freq. PSD Reference Level of Limit Freq. PSD Reference Level of Limit
(MH2) (dBm) (dBm) (MHz) (dBm) (dBm)
2422 13.08 -16.92 2422 13.26 -16.74
2437 13.44 -16.56 2437 13.31 -16.69
2452 11.63 -18.37 2452 11.93 -18.07

802.11ax_HE_20M Cho

802.11ax_HE_20M Ch1l

Reference Level of Limit 802.11ax20 mode Reference Level of Limit 802.11ax20 mode
Freq. PSD Reference Level of Limit Freq. PSD Reference Level of Limit
(MHz) (dBm) (dBm) (MH2) (dBm) (dBm)

2412 17.12 -12.88 2412 17.38 -12.62
2437 17.30 -12.70 2437 17.32 -12.68
2462 15.61 -14.39 2462 17.25 -12.75
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802.11ax HE_40M ChO 802.11ax HE_40M Ch1
Refere_nce_LeveI of Limit 802.11ax40 MODE Reference Level of Limit 802.11ax40 MODE
Freq. PSD Reference Level of Limit Freq. PSD Reference Level of Limit
(MHz) (dBm) (dBm) (MH2) (dBm) (dBm)
2422 12.77 -17.23 2422 13.63 -16.37
2437 13.49 -16.51 2437 12.97 -17.03
2452 12.72 -17.28 2452 12.73 -17.27

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
BTGRP MR SR EHPRI RS T PR RETERT0R c ARLALANP LG WT 0 BT IR -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemni-
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/i# # 7 % & 477 4 ¥ F1 % 7 1 5 134 3
cABRRPHERRF NP t (886-2) 2299-3279 f (886-2) 2298-0488 www.sgs.com.tw

Member of SGS Group




802.11b_20MHz_Chain0_2412MHz

mﬂw| |+ ﬁ Freqency v
KEYSIGHT bt 2 WA TS0 Wl N8 RO BeslWoe TR LpPOW | 3456 prer —
o Tng Foee fam | Conter Frequency | sppngs
e N L] Fourtor | VWHEEW| 24120000000 |
w Si Track OF PR N
15pscm " o Miri 2.412 500 GH| 12.7s80000 iz
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 16.76 dBM| | gyept span
Log T Zem Span
| 411 — | | —
| ==
2405602500 GHz
Swpfmg
ZA18TH0 GHz
AUTO TUNE
cFaep
1275600 bz
%m
Man
Freq Offset
|ome
I Local
i |2 s Scae
(Contar 2412000 GHz #ide BN 300 ki Span 1280MHE |y 1o
{eves 0 10 Swoep 128 ms (1281 ]|
A1, 2 A .
.qp-?nm|m m"f .{\I'_
802.11b_20MHz_Chain0_2437MHz
mﬂw| |+ ﬁ Freqency v
KEYSIGHT bt 2 WA TS0 Wl N8 RO BeslWoe e Troe LpPOW | 356 rer —
o Tng Foee fam | Conter Frequency | sppng
L e L] Forion | MWHEEN | 2aomo0ocHe |
w Si Track OF PR N
1 Spsctn | T, Mkr1 2437 505 GHz]| 1 ssoo0mbtz
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 16.41 dBM||— gyept span
Log T Zem Span
- ! I I Fat Span
| 24312TH0 GHE
Swpfmy
24487250 GHz
AUTO TUNE
cFaep
1437450 Mz
%m
Man
Freq Offset
|ome
I Local
. |2 s Scae
(Contar 2437000 GHz #ide BN 300 ki Span MITMHE | g 1o
[#Res BW 100 kHz Ml.ﬂn;mﬂm!uu‘
Ao 11 A ST
.qp-?n;&mm m"f .{\I'_
802.11b_20MHz_Chain0_2462MHz
mﬂw| |+ ﬁ Freqency v
KEYSIGHT bt 2 WA TS0 Wl N8 RO BeslWoe TR LpPOM | 3156 orer —
Gals 08 Tng Foee fam | Conter Frequency | sepings
LI ™ e et It (5] ¥ Gan lLow R HWHEEW)| JemomoocHz [
w Si Track OF PR N
1 Spsctn | T, Mikr1 2462 510 GHz]| 10ss1s000 e
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 16.07 dBM| | gyept span
Log T Zem Span
4 | | | —
L] SuFeg
2455658250 GHE
Swpfmy
24ATHOTH Gz
AUTO TUNE
cFaep
1.065150 Mz
At
Man
Freq Offset
|ome
I Local
i |2 s Scae
(Contar 2462000 GHz #ide BN 300 ki Span 1058 MHE | 3 10
|shes 2w 100 ke Sweep 1.7 ms (108 )|
A, 222 | ;
.qp-?nﬂnsm W”E £y S

Report No.: ER/2022/30037
Page: 42 of 154

802.11b_20MHz_Chainl_2412MHz

wm;m‘ |+ § meey o
KEYSIGHT ot 5 IS0 M N0 PNO BeWie g Tree LogPowsr | 1050 —
¢ i et ot N LT T
0 opam  mmtm ¥ Gan Low 1WA | Janzo0ooocHe |
w Si Track OF BN
15pecum bl T, Mkr1 2411 500 GHz]| 1y svssoonunr
‘ScaleiDiy 10 08 Rl Level 28.95 dBm 1721 dBmii—
tog y i
L8 A N S S -
: .
2406200050 GHz
|| sep g
2417705750 Gz
AUTO TUNE
cF Smp
1541050 btz
%m
[
Freg Ofiset
|ome
A |5 s Scae e
(Conter 2412000 GHz #Vidoo BW 300 ki Spon 1ZMHE | ' o
|#Res B 100 kHe Swoep 114 ms (1143 pts]| o o
Age 11, 2002 e |
.qp-?nmm W”E £y S
802.11b_20MHz_Chainl_2437MHz
wm;m‘ |+ § meey o
KEYSIGHT ot 5 IS0 M N0 PNO BeWie g Tree LogPowsr | 1050 —
¢ i et ot N LT T
0 opam  mmtm ¥ Gan Low VWHEEN | Darmooo0sH: |
™ Sig Track OF (TCLLL
1 Spsctn | T, Mikr1 2437 510 GHz]| 1208000 e
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 16.16 dBmi(—
tog y i
2430830050 GHz
Swpfmy
24400750 GHz
AUTO TUNE
cF Swp
1212850 M
Ao
[
Freg Ofiset
|ome
A |5 s Scae e
(Conter 2437000 GHz #¥idea B 300 ki S UM g 19
sRes BW 100 kHz M!}‘mmﬁﬂiuu
", 2002 ®A | Tock
.qp-?fﬂmm W”E £y S
802.11b_20MHz_Chainl_2462MHz
wm;m‘ |+ § meey o
KEYSIGHT ot 5 IS0 M N0 PNO BeWie g Tree LogPowsr | 1050 —
K i canor T a0 e ey oy
0 opam  mmtm ¥ Gan Low TWHEEN | D apon00GH |
w Si Track OF NN
1 Spsctn | T, Mikr1 2463 000 GHz]| 13 sssson0 btz
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 16.11 dBmji—
tog y i
. 4 | | | Fan
R, | T 1 P ! T - SunFmg
245608050 GHz
Swpfmy
2467691750 Gz
AUTO TUNE
F Smp
1438350 M
%m
[
Freg Ofiset
|ome
A |5 s Scae e
(Conter 2462000 GHz #Vidoo BW 300 ki Spon 138 MHE | ' o
|#Res B 100 kHz Sweep 1.14ms (1129 pts]| o Lo
Ao 11 e |
.qp-?nmm m"f .{\I

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

AT FGRE 0 SR B R EHPEL RS L B ERSERF0

AR ARG AP EHFET 0 A VI o

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification

of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
cABRRPHERRF R ;?4 #  t(886-2) 2299-3279

N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/##* # 7 % % #7174 ¥ F1 % 7 1 8 134 5

f (886-2) 2298-0488 www.sgs.com.tw

Member of SGS Group

Attention is drawn to the limitation of liability, indemni-



802.11g_20MHz_Chain0_2412MHz

m‘;""‘"ﬂ’"‘ "+ § meey o
KEYSIGHT bt #F WuZ500  sAen NdB  PWO Fad P Troe Lo Pooar [ 335 0 G Py o
i Tng Feee Fun Seftings.
BB apan  mntns e e MWW | 2ar0000000H |
™ Sig Track OF PHNNNN
1 Spsctn " oy Mikr1 2413 255 GHz]| 207450000 Mz
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 1721 dBM| | gyept span
Log T 2o Spin
) | | I Fan
| bt e T o
ZA0GITE0 GHE
SwpFmg
L4800 GHe
ATOTINE
craep
204500 Wiz
L
Mans
Freg Ofiset
|ome
| Local
i | % Auis Scaie
(Contar 241200 Gt £Videa BW 300 Kz Span TS MHE| 1 |0
{eves 0 10 Swnep 208 ms 2078 ]|
|
€92 SN
802.11g_20MHz_Chain0_2437MHz
m‘;""‘"ﬂ’"‘ "+ § meey o
KEYSIGHT bout 7 W Z N0 #ARn NdE  PNO Fasl o Trpe Lo Power [ 3 5 Corter Froquensy [ rgren
i Tng Feee Fun Seftings.
L S R T Forion | VW | 2 237000000 GHE
™ Sig Track OF PHNNNN
1 Spsctn | T, Mir! 2438 27 GHz|| 22000000 e
‘ScaleiDiy 10 08 Rl Level 28,55 dBm 17.72 dBM| | gyept span
Log T 2o Spin
4 Fell Span
NIy A Saifig
2425600000 GHz
Swpfmy
L44E10000 GHz
ATOTINE
cFaep
2262000 Wz
L
Mans
i Local
(Center 243700 Gt £Videa BW 300 Kz
oRes B 100 ki
2950 ? 5T
802.11g_20MHz_Chain0_2462MHz
m‘;""‘"ﬂ’"‘ "+ § meey o
KEYSIGHT bt #F WuZ500  sAen NdB  PWO Fad P Troe Lo Poar [ 335 6 G Freumney o
i Tng Feee Fun Seftings.
BB e mntns e e MWW | 2 em000000cHz |
™ Sig Track OF PHNNNN
1 Spsctn | T, Mir! 2463 28 GHz|| 22000000 e
‘ScaleiDiy 10 08 R Level 28.55 dBm 17.32 dBM| | gyept span
Log T 2o Spin
1 | | I Fan
N .. it L Y e gl I SunFeg
i 2AS6E000 GHz
- I Sp Freg
|| 2aTaaionn e
ATOTINE
cFaep
2262000 Wz
%m
Mans
Freg Ofiset
|ome
| Local
i | % Auis Scaie
(Centar 248200 Gt £Videa BW 300 Kz Span Z251MHe|| [ o
{eves 0 10 Swoep 228 ms 2263t
. 22 A :
290 ? 8T SN e

Report No.: ER/2022/30037
Page: 43 of 154

802.11g_20MHz_Chainl_2412MHz

wm;m‘ |+ § meey o
KEYSIGHT ot #F WdZ S0 MM Xd8  PWD Fast o Troe: L Power [ 345 6 [Gargar J| ey
! Trg Fove fun | FISQENSY | sottings
LI v [ Freg et I (5) :.C:mmlm e VIWHREN | 2412000000 GHE
™ S Track OF BNNNNN
1 Spsctn " oy Mikr1 2413 275 GHz]| 207450000 e
‘ScaleiDiy 10 08 Raf Level 28.95 dBm 17.95 dBM| | gyept span
Log T Zem Span
1 | I I -
g | —
ZA0GITE0 GHE
]
Pl I I I I | | I AT [pystbo S,
AUTOTUNE
CFowp
2074500 Mz
L
Mans
Freg Ofiset
|ome
[ Local
i | X Auts Scaie
(Contar 241200 Ghz #ideo B 300 ki Span 2075 MKz
[RRes B 100 k2 Sweep 208 ms (2074 pus)|
A1, 2022 |
. Rl | ? F0121AM e E £y S
802.11g_20MHz_Chain1_2437MHz
wm;m‘ |+ § meey o
KEYSIGHT ot #F WdZ S0 MM Xd8  PWD Fast o Troe: L Power [ 345 6 [Garger J| ey
! Trg Fove fun | FISQENSY | sottings
BB e mmeme e e UWHEEW| 2eam00000GHz L
™ S Track OF BNNNNN
1 Spsctn | T, Mir! 2438 31 GHz|| 22000000 e
‘ScaleiDiy 10 08 Raf Level 28.95 dBm 16.71 B/ gept span
Log T Zem Span
y Full Span
H hod od ——
2425600000 GHz
. Swpfmy
2448310000 GHz
AUTOTUNE
CFowp
2262000 Wz
L
Mans
Freg Ofiset
|ome
[ Local
i | X Auts Scaie
(Contr 243700 Gz #ideo B 300 ki Span 262M42 | 1 1o
e B 1001 Swnep 226 ms 22835t - L
1, 222 A Ta
.qp-?%&am W”E £y S
802.11g_20MHz_Chain1_2462MHz
wm;m‘ |+ § meey o
KEYSIGHT ot #F WdZ S0 MM Xd8  PWD Fast o Troe: L Power [ 345 [Gargar J| ey
! Trg Fove fun | FISQENSY | sottings
L S R T Forion | VHWERN| 24mo00000GH |
™ S Track OF BNNNNN
1 Spsctn " oy Mikr1 2483 270 GHz]| 20 7750000 Mtz
‘ScaleiDiy 10 08 Raf Level 28.95 dBm 16.85 dBM| | gyept span
Log T Zem Span
. g o
; 2451612500 GHz
o Stop Freg
. I I I I | | I | 2ammm e
AUTOTUNE
CF5wp
2077500 M
%m
Mans
Freg Ofiset
|ome
[ Local
i | X Auts Scaie
(Contar 246200 Gz #ideo B 300 ki Span ATIMHME | I 1o
i#hes B0 103 e Sweep 208 ms 2070pt) - L
a2 |
l")r"l??}&‘m m"i g =

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
L G MRS TR RS T FFARSTRTI0R  ARL AL AT ETG T 0 BTG4 -

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification

of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
SGS Taiwan Ltd. No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7* # 7 % % #7# 4 £ P % 7 1 5 134 3%

SRBRPHEEDT R ;?4 P 1(886-2) 2299-3279

f (886-2) 2298-0488 www.sgs.com.tw

Member of SGS Group

Attention is drawn to the limitation of liability, indemni-



802.11n_20MHz_Chain0_2412MHz

mﬂw| |+ ﬁ Freqency v
KEYSIGHT bt 2 IS0 W N PNO Fel P Troe Lo Power [ 3156 e —
o Tng Foee fam | Conter Frequency | sppngs
B 6D g Freg et Int 5] :.C:mmlm i VW | 2 212000000 GHE
" S Track OF PN NN N
15pecum bl T, Miri 2.410 760 GH|| 207750000 Wi
‘ScaleiDiy 10 08 Raf Level 28.55 dBm 16.44 dBM| | gyept Span
Log T Zem Span
Janmliae WYY [ DA el SunFreq
2401612500 GHz
o |/SePFreg
| 24z8m00 GHz
AUTO TUNE
craep
2077500 Mz
%m
Man
Freq Offset
|ome
I Local
i |2 s Scae
(Contar 241200 Gz #ide BN 300 ki Span 20TEMHE | 8 1o
[BRea BW 100 itz EPM_WMEII!
A1, 2 A .
.qp-?mmﬁm W”E £y S
802.11n_20MHz_Chain0_2437MHz
mﬂw| |+ ﬁ Freqency v
KEYSIGHT bt 2 IS0 W N PNO Fel o Troe LopPower [ 3156 e —
o Tng Foee fam | Conter Frequency | sppng
B 6D g Freg et Int 5] :.C:mmlm i VW | 2 231000000 GHE
" S Track OF PN NN N
1 Spsctn | T, Mikr1 2438 250 GHz]| 220000 Wiz
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 1712 dBM| | gyept span
Log T Zem Span
2425682500 GHE
s ||SepFreg
oo 2essmm0 Ghe
AUTO TUNE
cFaep
2269500 M
Ao
Man
| Local
(Contar 243700 Gz #ide BN 300 ki
[#Res B 100 Kz
e 11, 202
€90 ? 5
802.11n_20MHz_Chain0_2462MHz
mﬂw| |+ ﬁ Freqency v
KEYSIGHT bt 2 IS0 W N PNO Fel P Troe Lo Power [ 3156 e —
o Tng Foee fam | Conter Frequency | sepings
BB apan  smmtme e e WHEEW | 2emo00000cH: L
" S Track OF PN NN N
1 Spsctn | T, Mikr1 2463 270 GHz]| 22000 e
‘ScaleiDiy 10 08 Raf Level 28.55 dBm 17.26 dBM| | gyept span
Log T Zem Span
$ | | | —
dlad B i S Sun Fieq
2450712500 GHE
¥ SwpFmg
|| 2eTseaTson Ghe
AUTO TUNE
cFaep
2257500 Mz
Ao
Man
Freq Offset
|ome
I Local
i |2 s Scae
(Contar 246200 Gz #ide BN 300 ki Span 22.58 MHz.
[#Res B 100 kHz
A, 202
€90 ? 5

Report No.: ER/2022/30037
Page: 44 of 154

802.11n_20MHz_Chainl_2412MHz

wm;m‘ |+ § meey o
KEYSIGHT bt 2 WA TS0 Wl N8 RO BeslWoe TR LpPOW | 3456 prer —
o Tng Foee fam | Conter Frequency | sppngs
BB apan  smmtme Fourtor | VWHEEW| 24120000000 |
] Si Track OF PR N
15pecum bl T, Mkr1 2413 250 GHz]) yg g1s0000 e
‘ScaleiDiy 10 08 Raf Level 28.55 dBm 17.00 dBM| | gyept span
Log T Zem Span
'l —1 | | —
(N P e | et wiafia el SunFreq
240542500 GHE
SwpfFmg
242145750 GHz
AUTO TUNE
cFaep
1881500 Mz
%m
Man
Freq Offset
|ome
I Local
i |2 s Scae
(Contar 2412000 GHz #ide BN 300 ki Span 1891 MHE |y 1o
|efes B 100 k2 Swoep 169 ms (163 )| o |
A1, 2022 AT
.qp-?mmm W”E £y S
802.11n_20MHz_Chainl_2437MHz
wm;m‘ |+ § meey o
KEYSIGHT bt 2 IS0 W N PNO Fel o Troe LopPower [ 3156 e —
o Tng Foee fam | Conter Frequency | sppng
B 6D g Freg et Int 5] :.C:mmlm i VW | 2 231000000 GHE
" S Track OF PN NN N
1 Spsctn | T, Mkr1 2.438 305 GHz]| z2pam0000 e
‘ScaleiDiy 10 08 Raf Level 28.95 dBm 16.86 dBmM||— gyept span
Log T Zem Span
. Full Sgan
4 nhshads LS AN PPN RS SunFeg
2425067500 GHE
Swpfmg
|| 2o Gie
AUTO TUNE
cFaep
2208500 Mz
At
Man
Freq Offset
|ome
I Local
i |2 s Scae
(Contar 243700 Gz #ide BN 300 ki Span 2267 MHE | 3 1o
e B 1001 Sweep 221 ms 2268 pt) - L
A, 22 A e T
.qp-?mmm m"f .ﬂ"_’
802.11n_20MHz_Chainl_2462MHz
wm;m‘ |+ § meey o
KEYSIGHT bt 2 IS0 W N PNO Fel P Troe Lo Power [ 3156 e —
o Tng Foee fam | Conter Frequency | sepings
B 6D g Freg et Int 5] :.C:mmlm i VW | 2 25000000 GHE
" S Track OF PN NN N
15psctn | oy Mird 2.460 74 GHZ)) 27 900000 iz
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 15.98 dBM||— gpept span
Log T Zem Span
Ful Span
2450735000 GHz
J i SwpFg
| aronwe
cFaep
2250000 M
o
Man
Freq Offset
|ome
I Local
i |2 s Scae
(Contar 246200 Gz #ide BN 300 ki Span 2250 MHz,
#Res B 100 kHz
Age 11, 202 e |
.qp-?mﬁm W”E £y S

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
ALY P MRS THMELI RS T PR RS TET0S -

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

AL ARGARPE G FET 0 AT IR o

SGS Taiwan Ltd. No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7* # 7 % % #7# 4 £ P % 7 1 5 134 3%

SRBRPHEEDT R ;?4 P 1(886-2) 2299-3279

f (886-2) 2298-0488 www.sgs.com.tw

Member of SGS Group

Attention is drawn to the limitation of liability, indemni-



802.11n_40MHz_Chain0_2422MHz

Swegt SA ! v ﬁ Frequency v
KEYSIGHT bt 2 WUZS0  #Aen MdE  PRO sl o T LogPower [ 345 6 [arger —
: Tng Foee fam | Conter Frequency ooy
L S R T Forion | UWHEEN | aomoogHe |
w Si Track OF PR N
1picin Y Rt L1 Offset 8.35 B Wikr 2427 01 GHz)| s 2nocn e
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 13.08 dBmM||— gyept span
Log T Zem Span
Ful Span
SunFieq
24DIGE5000 GHE
| SkpFieg
v g || 2440615000 GHz
|
AUTO TUNE
cFaep
4320000 M
At
Man
Freg Ofiset
|ome
I Local
s |2 s Scae
(Contar 242200 Gz #ide BN 300 ki Span320MHE | gy 1o
[BRea BW 100 itz Su_ugmm[im&!
A 1. | .
.qp-?smm W”E £y S
802.11n_40MHz_Chain0_2437MHz
Swegt SA ! v ﬁ Frequency v
KEYSIGHT bt 2 WUZS0  #Aen MdE  PRO sl o T LogPower [ 345 6 [arger —
: Tng Foee fam | Conter Frequency ooy
B 6D g Freg et Int 5] :.C:mmlm e VW | 2 231000000 GHE
i S Track OF PNNNNN
1 5pctn U oy Mkr1 2440 765 GH2]| s pasoo00 iz
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 13.44 dBM| | gyept span
1 7 Zero Span
Ful Span
T St Freq
gy | 2411857500 GHE
\ SwpFmg
LM GHz
Wy, i J
S Ao Tune
cFaep
5062500 Mz
Ao
Man

i Local
(Contar 243700 Gz #1ideo BW 300 ke
s B 100 kK2
2950 ?5E
802.11n_40MHz_Chain0_2452MHz
m‘;""‘"ﬂ’"‘ "+ § meey o
KEYSIGHT bt #F N0 Sl N PWD Pl P Troe Lo Poar [ 335 6 G Froumney o
G anan  smmtme P e T T il
™ Sig Track OF AN NN
1 Spsctn | T, Mikr1 2455 730 GHz]) 47 ossono we
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 11.63 dBMIr— son span
Lag Y ZenSpn
¢ ! ! ! -
¢
e e St Freg
e | 2A2BATIS0 GHE
+*
SwpFmy
. : 24788270 Gz
A ™ ATOTUNE
[T i
Tl cF sep
4 705500 Netz
L
Mans
Freg Ofiset
|ome
| Loca
i | % Auis Scaie
(Contar 245200 Gz #1ideo BW 300 ke Span T8 W I (og
s B 100 k2 Sweep 471 ms (4797 )|
5, 202 br :
LR i dbetitnl LN S

electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/##* # 7 % % #7174 ¥ F1 % 7 1 8 134 5

SGS Taiwan Ltd.
cABRRPHERRF R ;?4 #  t(886-2) 2299-3279

Report No.: ER/2022/30037

Page: 45 of 154

802.11n_40MHz_Chainl_2422MHz

wm;m‘ |+ § meey o
KEYSIGHT ot #F WdZ S0 MM Xd8  PWD Fast o Troe: L Power [ 345 Gargar J| ey
! Trg Fove fun | FISQENSY | sottings
L S R T Forion | VHWERN| 2amo00000GHz |
™ S Track OF AN NN
1 Spsctn | T, Mir! 2419 50 GHz|| 3 1a00000 e
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 13.26 dBM| | gyept span
Log T Zem Span
V- I | I I -
o B St Freq
| 2386820000 GHz
[ Swpfmg
& 2444080000 GHz
TR T | amomme
CF5ep
4416000 Motz
L
Mans
| | Local
(Contar 242200 Ghz £Videa BW 300 Kz Span 4416 Mz |
|#Res BW 100 ke Sweep 4.42 ms (4417 pts)|
A1, 2022 |
.qp-?&mzzm W”E £y S
802.11n_40MHz_Chainl_2437MHz
wm;m‘ |+ § meey o
KEYSIGHT ot #F WdZ S0 MM Xd8  PWD Fast o Troe: L Power [ 345 6 [Garger J| ey
! Trg Fove fun | FISQENSY | sottings
L S R T Forion | VHWERN| 24m000000GH |
(] S Track O CRULLL
1 Spsctn | T, Mir! 2439 52 GHz|| s so00000 e
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 13.31 dBM| | gyept span
Log T Zem Span
el Sgan
- I SunFreq
# \ i 2412535000 GHz
f b Swpfmg
I I I I | | I | 481468000 G
AUTOTUNE
CF5ep
4 BE3000 NStz
L
Mans
Freg Ofiset
|ome
[ Local
i | X Auts Scaie
(Contr 243700 Gz £Videa BW 300 Kz Span I MHE| 1 oy
s 3 109 Swp 45 ms )| =
A1, 202 A Ta
.qp-?&nﬁm W”E £y S
802.11n_40MHz_Chainl_2452MHz
wm;m‘ |+ § meey o
KEYSIGHT ot #F WdZ S0 MM Xd8  PWD Fast g Trpe LogPowsr |1 14 56 J| ey
Mg Gals 08 Tng Fove fusn IR | b B 3
Agn Ao Fraq Ret It (5) ¥ Gan Low | 2452000000 GHz
™ S Track OF AN NN N
1 Spsctn | T, Mikr1 2449 515 GHz)| 47 0osco00 e
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 11.93 dBMI— seon span
Log T Zem Span
sl I | I I .
1y =
TRt b St Freg
I y it 242B4ET500 GHE
Swpfmg
7 LATEZE00 GHz
T ATOTUNE
sl Y e e
| 4rwes0 e
%m
Mans
Freg Ofiset
|ome
[ Local
i | X Auts Scaie
(Contar 245200 Gz #ideo B 300 ki ™
|efes B 100k | L
A 15, 2022 |
.qp-?umm. W”E £y S

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
BTGRP MRS THPRLIRSL T R EEEEFO0 -
his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for

AL ARG AP L GFET > AT -

f (886-2) 2298-0488 www.sgs.com.tw

Attention is drawn to the limitation of liability, indemni-

Member of SGS Group



802.11ax_20MHz_Chain0_2412MHz

mﬂw| |+ ﬁ Freqency v
KEYSIGHT bt 7F WuZ500  sAen NdB  PWO Fad o T Log Power | —
' Gate 0 Trg oo i § > |Canter Frequency | sopingy
O man it mes) ¥ Gan Low THHEEN | 2arano000GHz |
il Sig Track OF PN NNN
Span
1 Spectim " i Gt ol Misr1 2.413 255 GHz| 22 0850000 Mz
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 1712 dBM| | gyept span
Log T Zem Span
§- Full 5500
L Lo e 2% W3 A o
2400667500 GHx
Swpfg
| 242350 GHz
ALTOTUNE
CFowp
2208500 Wz
A
™
Freq Offset
|ome
I Local
i | % s Scaie
(Contar 241200 Gz #ide BN 300 ki Span 2267 MHE | 3 1o
e 3 300 e Swesp 227 ms (288 i
A1, 2 s .
.qp-?mﬂmm m"f .{\I'_
802.11ax_20MHz_Chain0_2437MHz
mﬂw| |+ ﬁ Freqency v
KEYSIGHT bt 57 FpuZ 500 BASen MdE  PNO Fasl o Trpe Log Powsr | ""i-(-:netnm e
Gale OF Trg e fun | Setngs
B 6D g e et It (5] ¥ Gan lLow R MWWHREW| Jaymoco0cH: |
" S Track OF PAHNNNN
1 Spsctn | T, Mkr1 2438 265 GH2]| 22008000 Mz
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 17.30 dBM| | gyept span
Log T Zem Span
Full Span
L. s T L T N S SunFreq
2425667500 Gz
' Stop Freg
= 2448902500 Gz
ALTOTUNE
CFowp
2260600 Wz
At
™
Freq Offset
|ome
I Local
i | % s Scaie
(Contar 243700 Gz #ide BN 300 ki Span 2261 MHE | gy 10
{ehes 8w 100 Swnep 226 ms 2282p8) - L
A0, 222
C e | .’ 101536 A0 o E
802.11ax_20MHz_Chain0_2462MHz
m‘g’i“"‘” -‘i g| Frequency v 1
KEYSIGHT Input RF InpulZ 5000 n 3008 ENU f;t ?g Tpra;Dg—Pmm 3456 Cantar Frequeny | e
e g Free Run i ings
R 59 g huto Frog Ret:Int (S) IF Gain: Low MY 2 462000000 GHz
24 Sig Track O PNNNNN F
pan
1 Spoctum ' Ref Lyl Offset 695 4B Mkr1 2.464 504 GHz) 52 5050000 1z
ScalelDiv 10 dB Ref Level 28.95 dBm 15.61 dBmM|| — syept Span
Log Zero Span
108 ; ?1 ‘ Fulspan |
) Jwtae N S A S —
e e S lacadtint it R e v Start Freq
e I A 2450697500 GHz
o5
g | ‘Stooﬁeu
= . 24 z
e e L
o AUToTUNE |
1 GF Step
2.260500 MHZ
" Auto
511 Man
‘Freqoﬂseﬁ
I otz
| tocal |
X A Scale
Center 246200 GHz #Video B 300 KHz Span 22.61 MHz]
[#Res BW 100 kkz Swoep 2.26 ms (2262 pts) |~ Lin
‘u | 20m KT v o 1
aacl?eemo, N MEm

Report No.: ER/2022/30037
Page: 46 of 154

802.11ax_20MHz_Chainl_2412MHz

wm;m‘ |+ § meey o
KEYSIGHT bt #F wudZ500 S M@ PHO el o Type: Log P | 56|oas —
o Tng. Faee fum | Conter Frequency | sppngs
BB e mntns e e VWHEEW| 24120000000 |
" S Track OF PN NN N
1 Spsctn | T, Mikr1 2413 265 GHz]| 207450000 Wiz
‘ScaleiDiy 10 08 Rl Level 28.95 dBm 17.38 dBM| | gyept span
Log T Zero Spin
§ Fell Span
b LS RS SuFeg
i 2401627500 GHz
SwpFmg
2 | 242232500 GHz
ATOTUNE
craep
2074500 Wz
A
™
Freg Ofiset
|ome
| Local
i | s Scaie
(Canter 241200 Gz #Viden BW 300 kiz Span 2075 MHz,
#Res BW 100 ki 208 ms
A1, 2022 AT
. r) f’ - ? AT AM m" E .{\I
802.11ax_20MHz_Chainl_2437MHz
wm;m‘ |+ § meey o
KEYSIGHT bt #F wudZ500 S M@ PHO el o Type: Log P | 56|oas —
o Tng. Faee fum | Conter Frequency | sppng
L S R T Forion | el (YT T el
" S Track OF PN NN N
1 Spsctn | T, Mikr1 2438 310 GHz]| 2000 e
‘ScaleiDiy 10 08 Raf Level 28.95 dBm 17.32 dBM| | gyept Span
Log T Zero Spin
T Ful Span
. " ? e T 5 PO R Sun ey
f 2425712500 GHz
. Swpfmg
i ]| 2442287800 GHz
ATOTUNE
cFaep
2257500 Wz
%m
™
Freg Ofiset
|ome
| Local
i | s Scaie
(Canter 243700 Gz #Viden BW 300 kiz Span 2250 MHE | 1 1o
e S 001 Swesp 226 ms (280t 2 L
A1, 2022 A\ S
. Rl | ? 1016 AM e E £y S
802.11ax_20MHz_Chainl_2462MHz
WMSI‘"M‘ 4 £ e 00
[ gt R o 500 SAfen 3B PN BesiVide  Avg Type Log-Power T -
I:E\“S%T Gata 08 Tog- Pow ey W el | Setnge
Mg Ay Friog Rl ird (5] IF G’ Low 2462000000GH:
- At et sclai
1 Spactum | Adli s MK 2.463 23 GHZ|| 45 sx00000 Mtz
ScalaDiv 10 08 Riof Lavel 26,95 dBm 17.25 dBM| = swept span
Log v W ZeoSpan
‘ Fudl Span
o v et e oomltbabl'| Ml i ettt S Freq
2452535000 GHz
Siop Freq
2471485000 GHz
AUTO TUNE
OF Sep
. 1.803000 MHz
" S
Man
Freq Offset
0Hz
Loca
. 3 Axis Scale
|Canter 2.462000 GHz #Video BW 300 kHz Span 18.50 MMz I | og
EW 100 kHz Swoep 1,89 ms (1804 pts)]| (=] L
Apr 19, 202 1 LY
'ﬁr‘-?anmm .t:& N |

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

AT FGRP 0 SR B R THRFELRS L PO RSERT0X -

AL ARGARPE G FET 0 AT IR o

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for

electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.

fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/##* # 7 % % #7174 ¥ F1 % 7 1 8 134 5

3

SGS Taiwan Ltd.
BRHPAFLLGF 'Q‘k{i" t (886-2) 229

9-3279

f (886-2) 2298-0488

www.sgs.com.tw

Member of SGS Group

Attention is drawn to the limitation of liability, indemni-



802.11ax_40MHz_Chain0_2422MHz

mnww| W+ ﬁ S
KEYSIGHT bout 7F WuZ500  sAen NdB  PWO Fad o Ty LogPowesr |+ 34 5.6 —
B 6D g Freg et Int 5] 5‘(::‘[01 i '-“"""':Z:lmmm el
w Sig Track OF BUNNNN |
1 5pctn | oy Mir1 2.419 53 GHz)| sa o000 etz
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 1277 dBM| | gyept span
Log T Zem Span
el Sgan
! ! A alarlbbet bl o L B ! Sun
w‘-""““'"'ﬂ_‘v ! R i I 5 Freg S
Swpfmy
Y 244443000 GHz
“‘-&
| aouee
CF5ep
A BETOO0 ez
A
™
Freq Offset
OHr
| Local
Conter 242200 GHz #Video BW 300 khr
[#Res BW 100 kHz
1, 2022
290 M7
802.11ax_40MHz_Chain0_2437MHz
Swegt SA o+ -ﬂ Frequency v |-
KEYSIGHT et 7 WORZ S0 EAMen M PO Fas g Type: Lo Power 56 (Gagr ) 8
i G g mo Frog el It 5) "c_mmm ettt | g sooooo gre. |
w Sig Track 08 PHNNNN
1 Spactum | Rt i has Mkr1 2.440 770 GHz)| 4 sss0000 Wz
ScaleiDiv 10 0B Ref Level 2695 dBm 13.49 dBM| = suept span
Log v 220 Span
.' Full Span
S P TS T S — 4
ﬂ.-‘.wm*(,)dﬂ [ e B U ¥ AR 5;':;;“““
Stop Freq
§ t 2461427500 GHz
' ""'“'_J-‘ ‘I“-‘A..r. AUTO TUNE
CF S
4885500 MHz
futn
Man
Freq Ofset
OHz
Loca
i 3 Ais Scale
Canter 243700 GHz #Video BW 300 kHz Span 4056 MHz Log
sRus BW 100 kHz Sweap 4.8 ms (4887 pis) |!|_.,
Apr 19, W0E2 5
.ﬁp-?amum. '=§

802.11ax_40MHz_Chain0_2452MHz

1
i G o~
KEYSIGHT bt 7 nuZ S0 sAlen a8 PNO Fal g Trpe: Loy Powss [ 14 55 i
a Gals 08 Tng Fove fusn 5 jfCerter Fraqueney
0 opam  mmtm ¥ Gan Low | 3 453000000 GHE
™ S Track OF BNNNNN |
1 Spsctn | T, Mkr1 2455 755 GHz]) 45 1080000 we
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 12.72 dBM| | gyept span
Log T Ze Span
Ful Span
1 L Start Freq
T i \ TN, 2423750 GHE
Swpfmg
5 24T4852500 Gz
1 e Y\ TOTWE
CFowp
4510500 e
%m
Man
Freg Ofiset
Ohe
i 3 A Scae
(Canter 24500 GHz #Video BW 300 ke Span 4511 MHE | gy 10
|#Res BW 100 khe Sweep 451 ms 4512t
Age 15, 2022 - e |
.qﬁ.?&wlﬂw. mi |

Report No.: ER/2022/30037

Page: 47 of 154

802.11ax_40MHz_Chainl_2422MHz

Swegt SA ! v ﬁ Freguency v
KEYSIGHT Font #F WUZS0  #Aen MdE  PRO sl o i g P[54 5 [
Gate OF Tng. Faee fum 5 Setings
BB apan  smmtme ¥ Gan Low W | 2azoooooene |
w Sig Tack OF BUNNNN |
= Span
1picin Y Rt L1 Offset 8.35 B Mir1 2417 01 GHz/| v sooonoo e
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 13.63 dBmM| | gyept span
1 7 Zero Span
'y el Span
! N SO VL 717N PO .. | oy
/.__,,.-.A-»“‘“""'”v? ] m-mn..,uﬁ,_.“._l__-ﬁl 5 Freg =
Sip Freg
f LY 2445445000 Gz
o "l
e ] e
cFaep
4585000 ez
A
™
Freg Ofiset
([
| Local
(Canter 242200 Gz #Viden BW 300 kiz
#Res BW 100 ki
. sl . 0 Az
§ mozsman

802.11ax_40MHz_Chainl_2437MHz

Specinum Analyzer 1

b O o o
KEYSIGHT It #F o7 500 sAflen B PNO Fast Aoy Type Lo Power | [T e -
Gata OF Tog Froa Ren Certer Frequency | capngs
BB g Fieg Rel. i 5} IF Gan Low MWRWHW | 2 437000000 GHz _J
w Sig Track: OF BHNNNN
1 Spactum | Adli s MKt 2.440 760 GHZ| g0 rscoco itz
Scale/Div 10 0B Rof Lavel 28,95 dBm 12.97 dBm| 3 Swept Span
Log v B oo Span
Fudl Span
S T T VLA =
v | pdhoshellaial i lmnt i o T . Mg, ?::?:mm
Siop Freq
i 2862357500 GHE
/
71 T T Ao TUNE
OF Sep
; 5071500 MHz
Man
Freq Offset
OHr
Loca
. 3 Axis Scale
{Canter 243700 GHz #Videa BW 300 kHz Span 50.72 MHz 'I‘Lnn
|#Res BW 100 Kz Sweep 5.7 ms (5073 pisi| (= L
A 1, 2022 - "
'qF-?a1mm Dn& LA
802.11ax_40MHz_Chainl_2452MHz
wm;m‘ |+ § meey o
KEYSIGHT bt #F wdZ S0 Amen Md8  PNO sl o Ty LogPowse |1 34 56112 I i
G Gals 08 Tng Fove fusn IR | b B 3
Mg hdo Freg Rt nt ) ¥ Gan Low 24mo00000GH: L
" S Track OF PN NN N |
i Y Rt Ll Offt .35 0 Wik 2.449 50 GHz) s seproo
‘ScaleiDiy 10 08 Rl Level 28.55 dBm 12.73 dBmM| | gyept span
Log T Zem Span
*' Full Sgan
| M 1
— T s 1 Lo MW i Sunfreg
R i i | e by 2428510000 GHz
SwpfFmy
f T 247840000 GHz
g T \.\L ATOTIE
| cF S
4552000 Metz
A
™
Freg Ofiset
OHr
| Local
[Conter 245200 GHz #Video BW 300 khr
[#Res BW 100 kHz
18, 2022
£ M?TEEe

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

BTGRP MRS THPRLIRSL T R EEEEFO0 -
his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.

AL ARGARPE G FET 0 AT IR o

Attention is drawn to the limitation of liability, indemni-

fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/##* # 7 % % #7174 ¥ F1 % 7 1 8 134 5

SRR DT -u{s

SGS Taiwan Ltd.

t (886-2) 2299-3279

f (886-2) 2298-0488 www.sgs.com.tw

Member of SGS Group



802.11b_20MHz_Chain0_2412MHz

Spectrum Analyzer 1
Swegt SA v ﬁ Frequency
KEYSIGHT bt #F wdZ S0 Aln MdE  PNO el o Tope Lo Power |1 1151 e -
Gate OF Tng. Faee fum 5 jCater Frageency
R wnam Feameti) ¥ Gan Low 1 | 2 400000000 GHe
I oo R
" Mkr3 2.399 5 GHal| 100,
1 5piciom Ref Lyl Offset 5.95 dB 13 2.393 5 GHz 100000000 MHz
Scale/Div 10 48 Ref Level 2695 dBm -40.48 dBm||=3 svept Span
Leg T T Zero Span
Y
T Full Span
| St Freg
: 2350000000 GHz
.“,- Siop Freg
i 2450000000 Gz
i
[Center 240000 GHx #Video BW 300 kHz Span 100.0 MHz AT
#Ples BW 100 kHz Sﬂpmn"mle!am
- " | toooomo sz
I Ao
[Node | Trace Scab | X ¥ e | FnonWan | e voue | || Wen
1 N 1 24125GHr 16.08 cBm
i N 1 24000GHE__ 4531 com "n':w
{ ..
5 4 i 4 4
i I
Ape 1,202 A
.qp.?“}.ﬁﬂbm .::E |

802.11b_20MHz_Chain0_2462MHz

Specinm Analyzer 1
Swegt SA v ﬁ Frequency
KEYSIGHT bt #F WdZR0 W Od 0 Fd mTF':mpm T -
B ke mamtme) ¥ Gan Low S| 2 4p0500000 GHE
] Sig Tack OF PN N |
~ | Syar
1 St | Rt L1 Offset 8.35 B Wi 2.497 5 GHz| 100 000000 Mz
s:mwa Mwn:sam 49,63 dBMIr— gon span
Log Zer Span
. | Full Span
St Freq
2431500000 GHz
e SopFreg
1 i % e ||| 2573500000 Gz
! i ATOTUNE
|Carter 248350 GHe SViden BW 300 kHz Span 1000 MKz
(#Rtes B 100 kHz o (1081 pis) | F Siep
5 Mk Tatle " 10000000 bz
i%m
| Wode | Trace | Scaie X ¥ [ Fucon | Fnctontion | Fseson Ve | || I W
i 1 2ep15GH  taiscEm
Il i 435G SaKcEm ([ Ot
oH
4
8] 2 Auis Scaie
e — I Lo
=11
A1, 22 LY
€90 M ? 5L .::E |

802.11b_20MHz_Chainl_2412MHz

Specinm Analyzer 1
St EA L = ﬁ Freguency
KEYSIGHT kot 7 WuZ500  sARn NdB  PNO Pl g Trpe: Loy Powst [ 14 56 (e 7
Ay Gale OF Trg Fove fun A jfoerier Fraqeecey
Mg sy ey et k(5 ¥ Gan Low P 2400000000 GHE
i Sig Track OF PUNNNN |
e | Span
1 Spacam U Rt L] Otfset 8.35 0B Mir3 2.398 B GHz| 100 000000 Mz
s:mwa Mwn:sam ) ~38.20 dBMIr— gpn Span
Log B Zero Spin
s Full Sgan
=252 (sun Freq
- 2350000000 GHz
‘ SiopFreq
= I 2450000000 GHz
L i AUTO TUNE
(Center 240000 GHr Videa BW 300 kKe Span 1000 Mz
\#Res BW 100 kHe o {1081 s} | CF Siep
5 Mk Tatle " 10000000 bz
i%m
[ Moge | Trace | Scae | X ¥ | Functen | Funcion am | Fuscaon vave | || M
i H 1 LAOGH 1741 c8m
i N i 24000GHT__ 4047 cBm | Frea Oeset
OHr
| 4]
5
]

290 ?ENE

Bl R

Report No.: ER/2022/30037
Page: 48 of 154

802.11b_20MHz_Chainl_2462MHz

Specinm Analyzer 1
St EA L = ﬁ Freguency v
KEYSIGHT bt #F WuZ500  sAen NdB  PWO Fad o Ty LogPowse |11 30 5 61 I i
Ay Gale OF Trg Fove fun IM"M:""“FW““ Seftings.
Mg b Freq Rt nt ) ¥ Gan Low 2eme0000cH:
i S T 08 [Epesidai |
= | Span
1 Spicta N R Lvl Offset 8.35 dB Wi 2.524 3 GHz| 100 000000 Mz
‘ScalelDiy 10 08 Rl Level 28.55 dBm 48.75 dBMIr— spn span
Log i T e Span
" o Fa Ssan
Start Freq
2431500000 GHz
y n ¢ Siop Freq
1 S - - e e | 253500000 GHZ
L i AUTO TUNE
(Center 248150 GHr Videa BW 300 kKe Span 1000 Mz
|#Res BW 100 ke o {1081 s} | CF Siep
5 Mk Tatle " 10000000 MHz
i%m
[Mode | Trace Scae | X ¥ [ et | Funcion i | Fusson vave_| || I e
i H 1 LEI0GHE 1599 0Em
FEL] 1 24835GH 5183 cBm "n':m
4 Local
5 — 2 A Scae
8 1 kg
Ln
A1, 200 g
@5 .’ 104838 A0 e E £

802.11g_20MHz_Chain0_2412MHz

Specinm Analyzer 1
Swept A '+ ﬁ Frequency ¢
KEYSIGHT bout 7F 1500 wam M@ Pa el Troe LogPowse |1 11 58] I
3 Foe i Gate OF ?:F':ﬂ fe * :WF'M Setings
T mad S ) ¥ Gan Low T | 2 oo ||
w Sig Tack OF PN N |
- Y - | =
i N Ret Lvl Offset .55 48 Mir3 2.399 3 GHz| 100 000000 Mz
‘ScalelDiy 10 08 Rof Level 28.55 dBm -16.66 dBm)
g I {i
" -
& S
=T 2350000000 GHz
4 L ! | . Sip Freg
o Ir ! | | { ! 2450000000 GHz
. r ALTO TUNE
(Carter 240000 GHr SViden BW 300 kHz Span 1000 MKz
(#Ftes B 100 kHz o (1081 pis) | F Siep
5 Mk Tatle " 10000000 bz
i%m
(Moo | Tae | Scale | X ¥ [ Fecten | Funcion i | Fusson vade| || I e
i 1 2033GH 13Em
2 _N 1 2400 0GHz _ -16.58 cBm I:‘:OM
. : Local
7.3 I I | I I T T % A Scaie
e — | ] 1 I N
=11
Age 11, 202 wa
C e | .’ 522540 e E P

802.11g_20MHz_Chain0_2462MHz

Specinm Analyzer 1
Swept A '+ ﬁ Frequency ¢
KEYSIGHT Fnt 8¢ WUZS0  #Aen MdE  PRO sl o Ty Log P |1 34 5.6 [ -
R epe Gt OF Trg Favo fun .M,.,,,.:WFM Setings
Agn Ao Frag Ast Int (5) W Can Low 2eps0o000cH: )
- STk O b |
[ f Mir3 2.483 9 GHz| 19
Rt L] Otfset 8.35 0B L 100000000 Mz
ScalelDi 10 68 R Livel 28,85 dBm 47.31 dBMI— syept span
Log T Zer Span
e Fufi Span
. St Freq
2ATISO0000 GHZ
. , | ! ! Sip Freg
- e ALTO TUNE
|Carter 248350 GHe SViden BW 300 kHz Span 1000 MKz
(#Rtes B 100 kHz o (1081 pis) | F Siep
- " 10000000 bz
i%m
[Mode | Trace Scae | X ¥ [ Fecten | Funcion i | Fusson vade_| || I e
i 1 Zap0BGHZ  1650cEm
I 1 24838GH__ 4740 cBm |‘n':°h¢‘
£ Local
R - 1 1 1 1 T
e — | ] I I g
Ln
Age 11, 2022 wa
C e | .’ S0 A0 e E r

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

BTGRP MRS THPRLIRSL T R EEEEFO0 -

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification

AL ARGARPE G FET 0 AT IR o

of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/##* # 7 % % #7174 ¥ F1 % 7 1 8 134 5

SGS Taiwan Ltd.
R ERPHERRT 'Q‘k{i"

t (886-2) 2299-3279

f (886-2) 2298-0488 www.sgs.com.tw

Member of SGS Group

Attention is drawn to the limitation of liability, indemni-



802.11g_20MHz_Chainl_2412MHz

1
i i G o~
KEYSIGHT bt 7F WuZ500  sAen NdB  PWO Fad P Troe LogPower [ 145 [ T
e | T R |
g el It (5) ¥ Gan Low
I e R |
1 Spsctn " oy Mkr3 2.399 9 GHE]| 1o0 cancos e
‘ScalelDiy 10 08 Rl Level 28.55 dBm ~16.26 dBMIr— gapn span
Log T 0 2o Spn
; F el Sgan
¢ : s
- - 2350000000 GHz
]
2450000000 GHz
I i AUTOTUNE
[Corter 240000 GHz Mideo BW 300 kHr Span 100.0 MHz|
ERes B 100 ke " 9081 pts CF Siep
5 Mk Tatle " 10000000 Mz
i%“”
(Moo | Tae | Scale | X ¥ [ Fiecten | Funcion i | Fusson vave_| || I e
1 N 1 24133GHr 18.04 cBm I Ofiset
I} i ZA00GH 1824 com oy
. ok
4
I 5- 4 i 4 4
O I
A 11, 2002 o
. 2 )| . ? 550 AM e E AN
802.11g_20MHz_Chain1_2462MHz
1
i i G o~
KEYSIGHT bt 7F WuZ500  sAen NdB  PWO Fad P Troe Lo Pt [ 345 6 o Frocumrey |
3 el v 08 1UFHN 'ﬂﬂnnﬁ:w
Agn Ao Frag Ast Int (5) W Can Low ZABIS00000 GHE
I e R |
1 Spsctn " oy Mkr3 2484 5 GHE]| 100 coocos e
‘ScalelDiy 10 08 Rl Level 28.55 dBm ~48.32 dBMIr— gon span
Log T 2o Span
" " = Full Sgan
SunFreq
o 2433500000 GHz
il | SepFreg
I = ] i 25300000 GHz
| AUTOTUNE
[Corter 248150 GHr Span 100.0 MHz|
ERes B 100 ke " 9081 pts CF Siep
5 Mk Tatle " 10000000 Mz
i%“”
| Mode | Trace | Scale | X ¥ Fiecion | Fincion W | Furcion Ve | || I en
1 N 1 2463 3GHr 16,68 cBm
I} i 245G S850cEm ([ Ot
ok
5 2 A Scae
. I G
T
A 0, 222 s
. 2 )| . ? A5 AN o E AN
802.11n_20MHz_Chain0_2412MHz
1
i i G o~
KEYSIGHT kot 7 WuZ00 M N8 PNO Pl o T LogPower [ 345 6 arger 2
R gaw § b et '“"""':zmmﬁhz
g el It (5) ¥ Gan Low
I e R |
1 Spsctn " oy Mkr3 2.399 5 GHE]| 100 cancos e
‘ScalelDiy 10 08 Rl Level 28.55 dBm ~15.96 dBMIr— gpn span
Log Y i Zero Span
t . -
¢ sunFieg
- 2350000000 GHz
- Swpfmg
2450000000 GHz
I i AUTOTUNE
[Corter 240000 GHz Mideo BW 300 kHr Span 100.0 MHz|
ERes B 100 ke " 9081 pts CF Siep
5 Mk Tatle " 10000000 Mz
— i%“”
| Mode | Trace | Scale | X ¥ | Fiedon | Furcion i | Fuecn vae | ||l W
1 N 1 24107 GHr 16.44 0B I Ofiset
I} i 23000GHT 16,64 cBm oy
. ok
4
I 5- 4 i 4 4
O I
Ape 1,22 A
.qp.?no\fnu -::E AN

Report No.: ER/2022/30037
Page: 49 of 154

802.11n_20MHz_Chain0_2462MHz

wm;m‘ |+ § meey o
KEYSIGHT ot 7 U7 S0 SAlen N8 PNO Pl g Trpe LogPowsr [ 14 56 (o _—
S Gals 08 Tng Fove fusn e e || sate
Mo g P ) ¥ Gan Low 2emsoo0o0cHz ||
w Si Track OF PN NN |
1 Spscm ' oy Mkr3 2485 2 GHE]| 100 coocos e
s::umua ) Mwn:sam ~48.36 dBMIr— gepn span
: patetoplyy -
= : T T ' i T 2431500000 GHz
A £ o ! | SepFm
| [ AUTOTINE
(Center 248350 Gz Fidea B 300 kK Span 100.0 MKz,
(eRes B 100 kH o 3001 pte] | CF Siep
5 Mk T " 10000000 MHz
=7
| Wode | Trace | Scale | X ¥ | Fuecion | FuncionWdh | Funcion Value i%m
i N 1 1e33GH  T10dcem
I i 24835GH 5028 cBm "n':w
I Local
| R N 1 1 1 1 T
A, 23 s
€90 M 7?5 -::E £
802.11n_20MHz_Chainl_2412MHz
wm;m‘ |+ § meey o
KEYSIGHT ot 7 U7 S0 SAlen N8 PNO Pl g Trpe LogPowsr [ 14 56 (o _—
KETHG i R e
Mo o FreqRet It 5] ¥ Gan Low e ]
I oo R
15pecum ' T, Mkr3 2.399 B GHE]| 100 caoco e
‘ScalelDiy 10 08 Rof Level 28.55 dBm -20.24 dBm)
Log v " b
3 1 W
. ezt Full Sgan
¢ e
: 2350000000 GHz
! Sk Freg
| || 2.450000000 Gz
| 1 AUTOTINE
(Center 240000 Gz Fidea B 300 kK Span 100.0 MKz,
[eRes B 100 kH o 3001 pte] | CF Siep
5 Mk T " 10000000 MHz
=7
| Wode | Trace | Scale | X ¥ | Fuecion | FuncionWdm | Funcion Value i%m
i N 1 0336 11 8cem
Il i ZA00GH 2245 cEm ";:W
I Local
| R N 1 1 1 1 T
A1, 203 s
€90 M 7?5 o E £
802.11n_20MHz_Chain1_2462MHz
wm;m‘ |+ § meey o
KEYSIGHT ot 7 U7 S0 SAlen N8 PNO Pl g Trpe LogPowsr [ 14 56 (o _—
S Gals 08 Tng Fove fusn IM"M:‘;":'WFW‘M“ Setings
Mo o FreqRet It 5] ¥ Gan Low e ]
w Si Track OF PN NN |
1 Spscm ' oy Mkr3 2485 2 GHE]| 100 concos e
‘ScalelDiy 10 08 Rof Level 28.55 dBm -46.50 dBm)
Log ; i
. = Full Sgan
. 4 SunFieg
2431500000 GHz
i | o I I SepFimg
1 WL 4 S| e 253500000 GHz
| [ AUTOTINE
(Center 248350 Gz Fidea B 300 kK Span 100.0 MKz,
(eRes B 100 kH o 3001 pte] | CF Siep
5 Mk T " 10000000 MHz
=7
| Wode | Trace | Scale | X ¥ | Fiecion | FuncionWdm | Funcion Value i%m
i N 1 24633GHE  1i4TeEm =
I i 24835GHT__474508m ‘n':
I Local
| R N 1 1 1 1 T
Age 1, 2022 7
€90 M 7?5 -::E £

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

ST G R LSS THPRLIRSL o R REEERT0

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification

c AFARE AP EGHET AV -

of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/##* # 7 % % #7174 ¥ F1 % 7 1 8 134 5

SRR DT -u{s

SGS Taiwan Ltd.

t (886-2) 2299-3279

f (886-2) 2298-0488 www.sgs.com.tw

Member of SGS Group

Attention is drawn to the limitation of liability, indemni-



802.11n_40MHz_Chain0_2422MHz

Report No.: ER/2022/30037
Page: 50 of 154

802.11n_40MHz_Chainl_2452MHz

1
m‘;"‘m" "+ § meey o antry e § meey o
KEYSIGHT bt 5 wdZ S0 Amen Md8  PNO sl g Trpe LogPowsr |1 14 56 e KEYSIGHT bout 7F wdZ S0 Amen Md8  PNO sl g Trpe LogPowsr |1 14 56 e
Ay Gale OF Trg Fove fun IM"M:""“FW““ Seftings. e Gale OF Trg Fove fun IM"M:""“FW““ Seftings.
N Ao Frey et Ink 5] W Can Low ¥ 2800000000GH: Mg Ao Frey et Ink 5] W Can Low E 24ms0000GH L/
™ S Track OF BNNNNN | ™ S Track OF BNNNNN |
ey | Span = | Span
1 Spacam U Rt L] Otfset 8.35 0B Wi 2.399 5 GHz| 100 000000 Mz Rt L] Otfset 8.35 0B Wi 2.486 1 GHz| 10000000 Mz
‘ScalelDiy 10 08 Raf Level 28.55 dBm ~17.94 dBMIr— gpn span Raf Level 28.55 dBm ~48.83 dBMIr— gon span
Log M e Span Y Zer Span
t__ Start Freq Start Freq
-~ 2350000000 GHz 2A3I500000 GHz
] ! Swpfmg | SwpfFmg
. - 2450000000 GHz | ][ 2533500000 GH
L i AUTO TUNE ! i AUTO TUNE
(Center 240000 GHr Videa BW 300 kKe Span 1000 Mz (Center 248150 GHr Videa BW 300 kKe Span 1000 Mz
\#Res BW 100 kHe o {8001 pis] | CF Step (#Rtes B 100 kHz o {1081 s} | CF Siep
- o 10050000 Wz - i 10000000 Mz
i%“” i%m
| Mode | Trace | Scaie X ¥ | Fuecion | FuncionWam | Functon vaue | [ I Men | Mode | Trace | Scale | X ¥ | Functon | FuncionWdh | Funcionvaue | || I Men
i H 1 TAMEGH:  120608m P i 1 Ze5GHT  12ticEm P
i N i 24000GHz 1096 com ‘n': Il i 2438GH__ duTicEm ‘n':
] : Local ] Local
5 5
] ]
A 11, 2022 Apr 18, 2022
.qp.?msmu m"i .qp.?«mw. m"i
802.11n_40MHz_Chain0_2452MHz 802.11ax_20MHz_Chain0_2412MHz
1 1
m‘;"‘m" "+ § meey o m"‘m" "+ § meey o
KEYSIGHT bt 5 wdZ S0 Amen Md8  PNO sl g Trpe LogPowsr |1 14 56 e KEYSIGHT bout 7F wdZ S0 Amen Md8  PNO sl g Trpe LogPowsr |1 14 56 e
e Gale OF Trg Fove fun IM"M:""“FW““ Seftings. Ay Gale OF Trg Fove fun IM"M:""“FW““ Seftings.
Mg Ao Frey et Ink 5] W Can Low 2emsoooocH: N Ao Frey et Ink 5] W Can Low E 2400000000GH L/
™ S Track OF BNNNNN | ™ S Track OF BNNNNN |
2 [ | =
15pscm " oy Mikr3 2.486 & GHE| 100000000 Wiz 1 Spsctn ' T, Mkr2 2400 0 GHz]| jo0 sonco e
‘ScalelDiy 10 08 Raf Level 28.55 dBm 48.13 dBMIr— gpn span ScalelDiv 10 08 Raf Level 28.55 dBm ~15.13 dBMIr— gepn span
Log T 2 Span Log T 2 Span
: : 1 v
" Full Sgan " T " Full Sgan
2A3I500000 GHz = 2350000000 GHz
SwpfFmg | Swpfmg
- ] I 2533800000 GHz il i 2450000000 GHz
L i AUTO TUNE ! i AUTO TUNE
(Center 248150 GHr Videa BW 300 kKe Span 1000 Mz (Center 240000 GHr Videa BW 300 kKe Span 1000 Mz
|#Res BW 100 ke o {8001 pis] | CF Step (#Ftes B 100 kHz o {1081 s} | CF Siep
- o 10050000 Wz - i 10000000 Mz
i%“” i%“”
| Mode | Trace | Scale | X ¥ | Fuecion | FuncionWam | Functon vaue | [ I Men | Mode | Trace | Scale | X ¥ | Fuecion | FuncionWam | Functon vaue | [ I Men
i H 1 ZATOGH  1183cAm I o i N 1 ZAIGH 1751 cBm |
i N i 24835GH 5234 cBm oy - 9
0Hz ) 0Hz
4 Local 4 Local
3 3 A Scae 37
] ]
Apr 18, 2022 A1 22 A
. !') F . ? 4431 P . m” E . !') F . ? MHATE2AM “'” E £
802.11n_40MHz_Chain1_2422MHz 802.11ax_20MHz_Chain0_2462MHz
Specinm Anayzer 1 Spectrum Analyzer 1 ol =]
Swepk SA "+ Qe o s.\m‘\rs»\ T g| Freawency ¥\ 2.
KEYSIGHT bt 7 ruZ 500 ASen NdE  PNO Fael P Troe LegPower [ 74 56 S p— Input RF Input Z 500 0 3008 PNO: Fast g Type: Log-Power 3456
s Gt OF Trg Fovo fum e ”:an Seftings. ';EVSIT Gale: OF Tiig: Free Run Center Frequency | gaings
Mg Ao FFrag At Int (5) ¥ Gan Low TR 2400000000GH L Align: puto Fraq Ref Int (S} IF Gain Low 2
™ Sig Track OF PHNNNN | w Sig Track OF PN NN Kl
T | =P pan
1 Spactum o i Gt ol Mird 2.399 5 GHz]| "yo0 000000 Mtz 1 Spectium , Ref Ll Offset 6.95 08 Mkr3 2.484 9 GHz||"100 goooo0 Mz
‘ScalDiv 10 68 Ruf Lewel 28,55 dBm <22.06 dBMIr— gpn span ScaleiDiv 10 68 Ref Level 28.95 dBm ~45.93 dBM|— syept span
Log Y Zern Span el A W ZeroSpan
: I %0 ) I
s —_—
“ i Ft Span ’ : . |} Fasan |
Start Freq A o > s [t Freg
t 2350000000 GHz EX - 112, 2
R ) [
I T SpFieg s A Stop Freq
I I 2450000000 GHz 514 ] | Gz
1 1 G
J | AUTOTUNE aToTURE |
(Center 240000 GHr Videa BW 300 kKe Span 1000 MKz Center 2.48350 GHz #¥ideo BW 300 kHz Span 100.0 Mz
\#Res BW 100 kHe o {1081 s} | CF Siep [#iRes BW 100 kHz 9.60 ms (1001 pts)||[OF Step
5 Mk Tale o 10000000 MHz 5 Marker Tatlo B 10000000MHz
l=F"" P—
Wode | Trace | Scaie X ¥ Furcion | Funcion Wdh | Funcion Vale I%m Mode | Trace | Scale X Y Function  Function Widih _Function Value
W | i Z4MW5GHT 1372 cEm | I I 1N 1 24645GHZ 15,56 aBm
P ] TA00GH 2437 cBm | Freq Offset FL) [i 24835GHz __ -46.97 dBm
Ok iz
4 Local 4
9] 5 I
8 ] I
", 22 s 1 — TN}HQ.ZOL’E - (ee
. r) F . ? ?rmu m" i £ ') (, !'i 91902 AM |£‘$|

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
L G MRS TR RS T FFARSTRTI0R  ARL AL AT ETG T 0 BTG4 -

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemni-
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification
of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
SGS Taiwan Ltd. No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7* # 7 % % #7# 4 £ P % 7 1 5 134 3%

cABRRPHERRF R :?4 #  t(886-2)2299-3279 f (886-2) 2298-0488 www.sgs.com.tw

‘ Member of SGS Group



802.11ax_20MHz_Chainl_2412MHz

Swegt SA
KEYSIGHT bt #F WuZ500  sAen NdB  PWO Fad o Ty LogPowse |1 34 56112 I i
R epe Gate OF Trg Foea fun I ﬁ:WFM Setings
L L] ¥ Gan Low RN | 2 eoooooocHe |
w Si Track OF PUNNNN |
— | Span
1picin Y R Lvl Offset 8.35 dB Wi 2.399 T GHz| 100 000000 Mz
‘ScalelDiy 10 08 Raf Level 28.55 dBm ~15.36 dBMIr— syapn span
o T 0 2o Span
. I el Sgan
] Sunfreg
= 2350000000 GHz
Swpfmg
e 2450000000 GHz
- e AUTO TUNE
(Center 240000 GHz SVidea B 300 ke Span 100.0 MHz,
(#Ftes B 100 kHz o (1081 pis) | F Siep
5 Mk Tatle o 10000000 MHz
i%m
[Mode | Trace Scae | X ¥ [ Fiecten | Funcion i | Fusson vade_| || I e
i K 1 2033GH 1TgcEm
2N 1 24000GHT 1560 cBm I::OM
1 & - Local
5
]
Ape 1, 22
@5 .’ HABIGAM o E

802.11ax_20MHz_Chainl_2462MHz

Specium Anayzer 1|
Swept SA

P

AvgType LogrPower |10 34 56

KEYSIGHT il R InpuiZ 500 e 3008 PNO. Fast
R e Gele: O Tng. Free Run ey | e FrequNGy | settings
Align: Auto Freq Ref. Int () IF Gain: Low 2.483500000 GHz.
w Sig Track: O PHNNN N[0/ /—/— =
P
1 Spectrum v Ref Lyl Offset 8.95 4B Micrd 2,484 3 GHz||| 100,000000 MHz
chuo.‘nlv 10 d8 Ref Level 26.95 dBm -48.04 dBm|( syept Span
‘?% Zero Span
ass - Full Span
inm Freq
= 2433500000 GHz
4 Stop Freq
1 ....||| 2533500000 GHz
811
AUTO TUNE
Cantar 2.48350 GHz #Video BW 300 kHz ‘Span 100.0 MHz|
[#Res BW 100 kHz Sweep 9.60 ms (1001 pts
5 Marker Table v
Mode | Trace Scale X Y Function Function Width Function Value
1N 1 24633CHz 1689 dBm
2 N i 24835CHz__48.22dBm Freq Offset
3N T 24543 Oz OHz
0 = | Local |
5 X Axis Scale
6 ‘W Loy
=l
Tl Apri19, 2002 Ten ~r g
WO ol 2O R
802.11ax_40MHz_Chain0_2422MHz
Spm\;m| W+ ﬁ ; .
KEYSIGHT bt #F wudZ500 S M@ PHO el o Troe LogPowsr |-+ 74 5.6/ —
- Gale OF Trg Fove fun IM"M:""“FW““ Seftings.
Mgn At FreqRst ntis) ¥ Gan Low ; 240000000GH L
w S Track OF PN NN N |
e | Spar
1picin Y Rt Ll Offt .35 0 Mikr3 2.397 0 GH|| 100 coo000 iz
‘ScalelDiy 10 08 Raf Level 28.55 dBm -18.65 dBm|—
Log Y Swept Span
- ] Zem Spin
e | Full Span
{ e St Freq
- 2350000000 GHz
| SepFreg
P | = 2480000000 GHz
L i AUTO TUNE
(Carter 240000 GHr SViden BW 300 kHz Span 1000 MKz
[eRes B 100 kH o (1081 pis) | F Siep
5 Mk T o 10000000 MHz
i%m
| Mode | Trace Scale | X ¥ | Funchon | FunctonWid® | Function Vaue I Man
i 1 1asEGH 13s4cEm
Il i ZA00GH 1853 cBm ([ Ot
-] OHr
1 & Local
5
]
A, 22 " s
.r)ru.?“mm. mi r

Report No.: ER/2022/30037
Page: 51 of 154

802.11ax_40MHz_Chain0_2452MHz

WW‘;““'T“‘ s § meey o
KEYSIGHT bt ¢ neuZ 00 #ASen MdB  PND Fasl g Trpe: Loy Powss [ 14 55 j| =Ty
e Gate 0 Trg oo i A > :WF'M Seftings
A fake Freq et Int (5] ¥ Gan Low THRAWW | 2emsoooocHz L
™ Sig Track OF PHNNNN |
1 Spsctn ' oy Mkr3 2485 2 GHE]| 100 caocos e
‘ScalelDiy 10 08 Raf Level 28.55 dBm 4722 dBMIr— spn Span
Log T Zem Span
" Fan
SunFreq
2433500000 GHz
4 A | ! ! SwpfFmg
| it AT PP (Co— A 2533600000 GhHz
| 1 AUTOTINE
|Carter 248350 GHe SViden BW 300 kHz Span 1000 MKz
(#Rtes B 100 kHz o (1081 pis) | F Siep
5 Mk T o 10000000 Mz
i%“”
| Wode | Trace | Scale | X ¥ | Fiecton | Funcionwiam | Funcionvaue | || I Men
i 1 ZasIGHT 1197 Em
i N i 24835GH__ 5041 cBm "n':w
4 Local
M
8
18, 2022
€9 ?EEe S
802.11ax_40MHz_Chainl_2422MHz
wm;m‘ |+ § meey o
KEYSIGHT bt ¢ neuZ 00 #ASen MdB  PND Fasl g Trpe: Loy Powss [ 14 55 j| =Ty
Ay Gk 08 Trg oo R A ¥ | Conter Frequency | qoppngy,
A fae Freq et Int (5] ¥ Gan Low TWRAWW | 2ep0000000GHz L
w Sig Tack OF BUNNNN |
1 Spsctn ' oy Mkr2 2400 0 GHE]| 100 copcos e
‘ScalelDiy 10 08 Raf Level 28.55 dBm <22.92 dBMIr— gon Span
Log T Zem Span
Ful Span
L = ppn
2380000000 GHz
| SepFmg
il 2480000000 GHz
| 1 AUTOTINE
(Carter 240000 GHr SViden BW 300 kHz Span 1000 MKz
(#Ftes B 100 kHz o (1081 pis) | F Siep
5 Mk T o 10000000 Mz
i%“”
| Wode | Trace | Scale | X ¥ | Fuetn | FuncionWam | Funcionvaue | | T M
i H 1 ZAMSGHZ__ 1308c8m |
) 0Hz
4 Local
e
8
Ape 1, 22 LY
@5 ?II?I:!TAII. M"E LA

802.11ax_40MHz_Chainl_2452MHz

wdZ S0 Amen Md8  PNO sl o Ty LogPowse |1 34 56112 T o

Gate OF Trg Fovo fum 5 |Canter FIEQUency | sopingy
FragAet It (5) ¥ Gan Low A W R W | 2 &E3IS00000 GHE
Sig Track OF XTLLL |
Mkr3 2485 6 GHE]| 100 canoo
Rt L1 Offset 8.35 B i 100.000000 MHz
Raf Level 28.55 dBm 45,63 dBMIr— gaon Span
T Tam Span
Ful Span
S Freq
243500000 GHz
| \ }‘ | ! I Stop Freq
| i AUTO TUNE
(Center 248350 Ghz #Video B 300 ki Span 190.0 MK,
[ERes BW 100 Kz o 9001 pis)| CF S2ep
5 Mk T o 10000000 MHz
i%m
| Mode | Trace | Scale | i ¥ [ et | Funcion i | Fusson vave_| || I e
i [ iMIsGH  Tisicem
i N i 438G 4734 com "n':w
4T Loca
5
i
e 15,202
€902 S

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
L G MRS TR RS T FFARSTRTI0R  ARL AL AT ETG T 0 BTG4 -

his document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for
electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
fication and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and
within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification

of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
cABRRPHERRF R ;?4 #  t(886-2) 2299-3279

N0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/##* # 7 % % #7174 ¥ F1 % 7 1 8 134 5

f (886-2) 2298-0488 www.sgs.com.tw

Member of SGS Group

Attention is drawn to the limitation of liability, indemni-



